 (
DT-600-2-00001 UPPER
PB1000102-02 HYDRAULIC PRESSURE GENERATING SYSTEM PD1000101-01 SWING SYSTEM
PE1000095-01 ELEVATING SYSTEM PF1000088-02 WINCH SYSTEM PG1000096-01 TELESCOPING SYSTEM PH1000095-00 SAFETY DEVICES PK1000103-01 FRAME
PL1000099-00 CONTROL DEVICES PN1000096-01 ELECTRIC EQUIPMENT PO1000123-00 INDICATION PLATES PP2000002-02 AUGER SYSTEM PY1000244-06 OPTIONS
ASSEMBLY
) (
000000
)

[image: ] (
DT-600-2-00001 UPPER
PB1000102-02 HYDRAULIC PRESSURE GENERATING SYSTEM
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000001
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remar
) (
1
) (
(***********)
) (
PIPING,HYDRAULIC UPPER
) (
1
)

[image: ] (
DT-600-2-00001 UPPER PD1000101-01 SWING SYSTEM
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000002
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
) (
(***********) (***********)
) (
REDUCER,SWING SPEED REDUCER,SWING SPEED
) (
1
1
) (
275194
) (
275193
)

[image: ] (
DT-600-2-00001 UPPER
PE1000095-01 ELEVATING SYSTEM
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000003
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
) (
(***********)
) (
CYLINDER,ELEVATING
) (
1
)

[image: ] (
DT-600-2-00001 UPPER PF1000088-02 WINCH SYSTEM
) (
1
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000004
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Page 00002
00002
00002
00003
) (
1
2
) (
(***********) 32290040000
(***********) (***********)
) (
HOOK HOOK HOOK
MOUNT,WINCH
) (
1
1
1
1
) (
275088
275213
) (
275087
275212
)

[image: ] (
DT-600-2-00001 UPPER
PG1000096-01 TELESCOPING SYSTEM
) (
1
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000005
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
R
) (
1
2
) (
(***********) (***********) (***********)
) (
BOOM BOOM
CYLINDER ASSY,TELESCOPING
) (
1
1
1
) (
275213
) (
275212
)

[image: ] (
DT-600-2-00001 UPPER PH1000095-00 SAFETY DEVICES
) (
1
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000006
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
R
) (
1
2
) (
(***********) (***********) (***********) (***********)
) (
DETECTOR,OVER WINDING INDICATOR ASSY,OVERWIND DETECTOR,OVER FRONT AREA DETECTOR,OVER FRONT AREA
) (
1
1
1
1
) (
275054
275194
) (
275053
275193
)

[image: ] (
DT-600-2-00001 UPPER PK1000103-01 FRAME
) (
2
) (
3
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000007
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
) (
(***********) (***********) (***********) (***********)
) (
SWING FRAME SWING FRAME SWING TABLE
COVER,SWING FRAME
) (
1
1
1
1
) (
275194
) (
275193
)

[image: ] (
DT-600-2-00001 UPPER PL1000099-00 CONTROL DEVICES
) (
1
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000008
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (
) (
1
2
) (
(***********) (***********)
) (
OPERATION SYSTEM, CONTROL VALVE OPERATION SYSTEM, ACCELERATOR
) (
1
1
)

[image: ] (
DT-600-2-00001 UPPER
PN1000096-01 ELECTRIC EQUIPMENT
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000009
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
) (
(***********)
) (
ELECTRICAL ACCESSORIES
) (
1
)

[image: ] (
DT-600-2-00001 UPPER
PO1000123-00 INDICATION PLATES
)

 (
DT-600-2-00001 UPPER
) (
000010
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
) (
(***********) (***********)
) (
PLATE,INDICATION PLATE ASSY,NAME (OIL)
) (
1
1
)

[image: ] (
DT-600-2-00001 UPPER PP2000002-02 AUGER SYSTEM
) (
3
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000011
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa 00
00
00
00
00
00
00
00
00
00
00
00
00
) (
1
2
3
) (
(***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********)
) (
AUGER (450,P) AUGER (300.PENGO) AUGER (250.PENGO) AUGER (350.PENGO) AUGER (400.PENGO) AUGER
 
(200)
AUGER
 
(300)
AUGER
 
(450)
AUGER (450) MOUNT,AUGER MOUNT,AUGER MOUNT,AUGER PIPING,AUGER
) (
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
275203
275203
275203
275203
275203
275687
275697
275700
275203
275213
) (
275696
275696
275696
275696
275696
275696
275699
275202
275212
)

[image: ] (
DT-600-2-00001 UPPER PY1000244-06 OPTIONS
) (
8
) (
13
) (
6
) (
10
) (
9
) (
21
) (
1 2
) (
3
) (
4
) (
5
) (
7
)

 (
DT-600-2-00001 UPPER
) (
000012
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Seria
) (
1
2
3
4
5
6
7
8
9
10
13
21
) (
(***********) (***********) (***********) (***********) (***********) 
32471060000
(***********) (***********) (***********) (***********) (***********) (***********) 
32490020100
(***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) 
32470650000
(***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********) (***********)
) (
AUGER (300.PENGO) AUGER (600.OPTION) AUGER (400.R6,OPTION) AUGER (250.PENGO) AUGER (450,OPTION)
AUGER (650.S-TYPE,OPTION) AUGER (200)
AUGER (400.PENGO) AUGER (350.PENGO)
DRILL,AUGER (OPTION.450 R6) DRILL,AUGER (OPTION.450 R4) DRILL,AUGER (OPTION.450 R7) DRILL,AUGER (450 S) DRILL,AUGER (OPTION) DRILL,AUGER (OPTION.200 R2) DRILL,AUGER (OPTION) DRILL,AUGER (OPTION.450 R7) DRILL,AUGER (OPTION) SHAFT,AUGER (1.7M,OPTION) SHAFT,AUGER (2M,OPTION) HEAD,AUGER (450.D) HEAD,AUGER (R4/OPTION) HEAD,AUGER (450.DW) (OPTION) HEAD,AUGER (PENGO,450.PH) HEAD,AUGER (450.F/OPTION) HEAD,AUGER (550.R6/OPTION) HEAD,AUGER (400.R6) HEAD,AUGER (300.R4)
TOOTH (PENGO.PH/OPTION) TOOTH (PENGO,STD.P)/OPTION) SUPPORT,POLE
VALVE,MANUAL CONTROL (RELIEF VALVE) GUARD,WIRE (OPTION)
GUARD,WIRE (OPTION) GUARD,WIRE (OPTION) COVER (WINCH)
COVER (WIRE GUARD:2 PCS) GUARD ASSY
MOUNT (MARK)
) (
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
275417
)

 (
DT-600-2-00001 UPPER
PB1320073-01 VALVE,MANUAL
 
CONTROL
PB1320168-00 VALVE,MANUAL CONTROL (RELIEF VALVE) PB1400045-02 PIPING,HYDRAULIC
 
UPPER
PC5680001-00 COUPLING (AUGER/SHAFT) PD1010016-00 REDUCER,SWING SPEED PD1010084-00 REDUCER,SWING SPEED PD1010149-00 REDUCER,SWING SPEED PE1010041-03 CYLINDER,ELEVATING PF1010020-00 WINCH
PF1050040-01 
HOOK 
PF1050042-00 
HOOK 
PF1050042-00 
HOOK 
PF1050059-00
 
HOOK
PF1050101-00 HOOK (SHEAVE 1 
PC) 
PF1050201-01
 
HOOK
PF1070005-00 ROPE,WIRE PF1070005-00 ROPE,WIRE PF1400040-01 MOUNT,WINCH
PF1420001-00 GUARD,WIRE 
(OPTION) 
PF1420007-00 GUARD,WIRE 
(OPTION) 
PF1420008-00 GUARD,WIRE 
(OPTION) 
PG1010090-02
 
BOOM
PG1010383-05
 
BOOM
PG1050042-05 CYLINDER ASSY,TELESCOPING PG5200002-01 GUARD ASSY
PH1060036-02 DETECTOR,OVER WINDING PH1100006-00 DETECTOR,OVER FRONT AREA PH1100039-00 DETECTOR,OVER FRONT AREA PI1010011-01 MOTOR,HYDRAULIC (SWING) PI1010145-00 MOTOR,HYDRAULIC
PI1060001-00 CYLINDER,BRAKE PI1100006-01 VALVE,RELIEF PI1100008-01 VALVE,RELIEF PI1120034-01 VALVE,SOLENOID PI1140010-00 VALVE,CHECK
PI1250035-00 VALVE,COUNTERBALANCE PI1250063-00 VALVE,COUNTERBALANCE PI1250105-01 VALVE,COUNTERBALANCE PI1440007-00 METER,LOAD
PI5070003-00 INDICATOR ASSY,OVERWIND PK1100046-00 SWING FRAME
PK1100191-01 SWING FRAME PK1120052-03 SWING TABLE PK1200137-00 COVER,SWING FRAME PK1330253-00 COVER (WINCH)
PK1330414-00 COVER (WIRE GUARD:2 PCS) PL1010079-02 OPERATION SYSTEM, CONTROL VALVE PL1030067-02 OPERATION SYSTEM, ACCELERATOR PN1010184-03 ELECTRICAL ACCESSORIES PN1350070-02 REEL,CORD
PO1010166-02 PLATE,INDICATION PO1012579-01 PLATE ASSY,NAME (OIL) PP2010000-02 AUGER
PP2010002-02 AUGER (450,OPTION) PP2010009-03 AUGER (250.PENGO) PP2010010-01 AUGER (650.S-TYPE,OPTION) PP2010011-03 AUGER (300.PENGO) PP2010012-02 AUGER (400.PENGO) PP2010013-02 AUGER (350.PENGO) PP2010014-01 AUGER (200)
PP2010015-01 AUGER (600.OPTION) PP2010016-03 AUGER (450,P) PP2010017-00 AUGER
PP2010020-01 AUGER (400.R6,OPTION) PP2010027-02 AUGER
 
(450)
PP2010030-00 AUGER
 
(300)
PP2010031-00 AUGER (450) PP2020000-00 DRILL,AUGER (OPTION) PP2020001-00 DRILL,AUGER (OPTION)
PP2020005-02 DRILL,AUGER (OPTION.450 R6)
) (
000013
)

 (
DT-600-2-00001 UPPER
PP2020006-01 DRILL,AUGER (OPTION.450 R4) PP2020007-01 DRILL,AUGER (OPTION.200 R2) PP2020008-02 DRILL,AUGER (OPTION.450 R7) PP2020008-02 DRILL,AUGER (OPTION.450 R7) PP2020009-00 DRILL,AUGER (450 S) PP2020011-00 DRILL,AUGER (OPTION) PP2030000-01 DRIVING UNIT,AUGER PP2030002-02 DRIVING UNIT,AUGER PP2050002-01 MOUNT,AUGER
PP2050012-06 MOUNT,AUGER PP2050013-00 MOUNT,AUGER PP2050014-00 MOUNT,AUGER PP2050015-01 MOUNT,AUGER PP2100002-09 PIPING,AUGER PP2100009-00 PIPING,AUGER PP2100010-05 PIPING,AUGER
PP2150008-02 SHAFT,AUGER (2M,OPTION) PP2150012-02 SHAFT,AUGER (1.7M,OPTION) PP2170000-00 HEAD,AUGER (450.DW) (OPTION) PP2170001-02 HEAD,AUGER (PENGO,450.PH) PP2170002-01 HEAD,AUGER (450.D)
PP2170003-01 HEAD,AUGER (450.F/OPTION) PP2170004-02 HEAD,AUGER (550.R6/OPTION) PP2170005-02 HEAD,AUGER (R4/OPTION) PP2170006-01 HEAD,AUGER (400.R6) PP2170008-01 HEAD,AUGER (300.R4) PP2180000-01 TOOTH (PENGO.PH/OPTION) PP2180001-01 TOOTH (PENGO,STD.P)/OPTION) PS5040008-00 SCREW ASSY
PV5180003-00 VALVE ASSY,SELECTOR (MANUAL
 
CONT.) PX1940020-00 MOUNT (MARK)
PX1940248-01 BOLT ASSY PY1040002-00
 
SUPPORT,POLE
) (
000013
)

[image: ] (
DT-600-2-00001 UPPER
PB1320073-01 VALVE,MANUAL CONTROL
) (
200
) (
101
) (
102
116
43
) (
121
) (
43
22
) (
44
45
) (
48
47
) (
103
) (
104
) (
105
) (
109
13
) (
15
22
) (
21
15
) (
15
) (
15
22
) (
21
) (
107
) (
15
) (
21
) (
22
) (
108
) (
45
44
) (
15
) (
106
) (
13
) (
43
) (
21
) (
22
) (
116
13
) (
15
) (
22
) (
21
) (
15
13
) (
15
) (
109
) (
22
) (
21
) (
15
) (
109
) (
21
) (
15
13
109
) (
109
) (
13
) (
21
) (
15
) (
109
) (
104
) (
15 
22
) (
22
) (
45
) (
110
) (
44
43
) (
21
) (
15
) (
13
) (
109
)

 (
DT-600-2-00001 UPPER
) (
000014
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End
275087
275087
275087
275087
275087
) (
3
13
15
21
22
43
44
45
47
48
101
102
103
104
105
106
107
108
109
110
116
121
200
) (
36631065100
36631065110
36631065120
36631065120
36631065120
91001205500
91001205500
91001205500
91002801200
91002801200
91002801200
91001102100
91001102100
36631065130
36631065130
36631065140
36631065140
91001101600
91412001600
36631065010
36632045010
36631065030
36632285010
36632285010
36632045020
36631065060
36631065070
36631065150
36631065160
36631065090
36632285020
36631065080
36632280000
) (
COVER,END 
SCRAPER RING,SEAL RING,SEAL RING,SEAL O-RING
O-RING O-RING O-RING O-RING O-RING O-RING O-RING
RING,BACKUP RING,BACKUP 
O-RING
O-RING O-RING
RING,BACKUP COVER ASSY (INLET)
VALVE,CONTROL (ATTACHMENT) VALVE,CONTROL (SWING) VALVE,CONTROL (ELEVATING) VALVE,CONTROL (ELEVATING) VALVE,CONTROL (TELESCOPE) VALVE,CHECK
VALVE,CONTROL (WINCH) VALVE,CONTROL (AUGER) CASE ASSY (SEAL) VALVE,RELIEF (175KG/CM2) PLUG ASSY
VALVE,RELIEF VALVE,MANUAL CONTROL
) (
1
6
4
8
4
6
2
2
4
10
4
3
1
2
1
2
1
1
1
1
1
1
1
2
1
1
1
1
6
1
2
1
1
) (
1A
 
G55
1A
 
G55
1A
 
G55
1B
 
P12
1B
 
P12
1B
 
P12
1A
 
P21
1A
 
P21
1A
 
P16
) (
275088
275088
275088
275088
275088
275088
275088
275088
)

[image: ] (
DT-600-2-00001 UPPER
PB1320168-00 VALVE,MANUAL CONTROL (RELIEF VALVE)
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000015
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages 00004
) (
1
) (
36601760000
) (
VALVE,RELIEF
) (
1
)

[image: ] (
DT-600-2-00001 UPPER
PB1400045-02 PIPING,HYDRAULIC UPPER
) (
2
) (
41
) (
1
) (
40
) (
53
52
58
) (
59
) (
1
) (
66
) (
47
50
) (
42
) (
68
67
48
) (
4
) (
39
) (
6
) (
16
) (
44
43
) (
11
) (
10
) (
3
) (
5
) (
45
) (
21
) (
62
) (
22
) (
18
) (
23
) (
38
) (
17 
17
) (
63
) (
29
) (
71
) (
64
16
) (
32
) (
69
) (
25
) (
13
12
) (
20
) (
70
) (
19
) (
26
 
28
27
7
) (
81
34
) (
15
) (
31
) (
16
) (
14
) (
26
) (
9
) (
33
) (
34
) (
51
) (
33
) (
30
) (
35
) (
46
48
49
) (
24
) (
37
) (
50
) (
14
) (
36
56
55
) (
8
) (
15
11
) (
13
2
59
) (
19
) (
52
) (
60
61
) (
92
) (
23
) (
9
5
9
6
9
7
98
) (
10
) (
54
) (
12
) (
93
94
93
) (
58
) (
53
) (
1
) (
100
99
) (
57
) (
55
) (
56
) (
55
) (
91
) (
91
)

[image: ] (
DT-600-2-00001 UPPER
PB1400045-02 PIPING,HYDRAULIC UPPER
) (
34
) (
72
) (
74
) (
73
33
) (
77
75
) (
76
) (
3
) (
3
) (
57
55
) (
8078
) (
44
43
) (
3
) (
7962
) (
55
)

 (
DT-600-2-00001 UPPER
) (
000016
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
) (
37000900110
37000910110
81408000160
37002428710
80305050100
81408000160
81408000160
80302010240
81408000241
80303030240
81408000160
81408000160
81408000160
81408000160
81408000160
81408000160
80302010160
80456010610
80456020610
81408000160
81408000130
37002417340
37002426570
37002417730
37002426580
32340188010
91001203500
90101510090
90302041001
37002502940
91801300480
32340180020
91002902500
90101510040
37002409350
37002425610
32340180030
80303030160
80303030160
80303030160
37002415480
37002404910
32340100050
32340180040
37000708060
37000708050
32340180050
37000900130
81408000160
80302090161
80400160129
91002801400
80301010100
32340180060
37000708040
80303030100
80302010200
81408000160
81408000210
81408000290
81408000290
80302090271
91002801800
80302090201
80302090151
80302090151
81408000160
81408000160
80302090281
) (
JOINT JOINT PIPE,STEEL HOSE FITTING,TEE PIPE,STEEL PIPE,STEEL FITTING PIPE,STEEL
FITTING,ELBOW PIPE,STEEL PIPE,STEEL PIPE,STEEL PIPE,STEEL PIPE,STEEL PIPE,STEEL FITTING
JOINT,SELF SEALING JOINT,SELF SEALING PIPE,STEEL PIPE,STEEL
HOSE HOSE HOSE HOSE
VALVE 
ASSY 
O-RING BOLT
WASHER,SPRING HOSE
CLIP JOINT O-RING BOLT HOSE HOSE JOINT
FITTING,ELBOW FITTING,ELBOW FITTING,ELBOW HOSE
HOSE JOINT JOINT
CLAMP ASSY CLAMP ASSY CLAMP ASSY JOINT PIPE,STEEL FITTING JOINT
O-RING FITTING JOINT CLAMP
 
ASSY
FITTING,ELBOW FITTING PIPE,STEEL PIPE,STEEL PIPE,STEEL PIPE,STEEL FITTING
O-RING FITTING FITTING FITTING PIPE,STEEL PIPE,STEEL FITTING
) (
4
2
1
2
1
1
1
1
1
1
1
1
1
1
1
1
4
2
1
2
2
1
1
1
1
1
1
2
6
1
4
1
2
4
1
1
1
1
2
1
1
1
1
1
1
1
1
2
1
2
2
2
2
1
1
2
1
1
1
2
2
2
13
2
9
7
2
2
2
) (
M
M M
M
M M M M M M
M M
M
M M M M
M M
) (
12X1.4T L=1450 
KTK12-030N 
12X1.4T
12X1.4T
18X1.9T
12X1.4T
12X1.4T
12X1.4T
12X1.4T
12X1.4T
12X1.4T KCT12-030N
12X1.4T
10X1.8T L=750 L=750 L=825 L=825
1A G35 M10X90 10 L=450 D=43-48
1B G25 M10X40 L=530 L=530
KLN12-030N KLN12-030N KLN12-030N 
L=600 L=600
12X1.4T 
KCO12-030N
1B P14 
KUA12-000N
KLN10-020N KCT15-040N 
12X1.4T
15X2.0T
22X2.5T
22X2.5T 
KCO22-040N 
1B P18 
KCO15-040N KCO12-040N KCO12-040N 
12X1.4T
12X1.4T KCO22-060N
) (
275088
275041
275041
275034
275066
275088
275034
275088
275088
) (
275087
275087
275087
275087
275040
275040
275033
275065
275087
275033
275087
275087
275087
275065
)

 (
DT-600-2-00001 UPPER
) (
000016
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
61
62
63
64
66
67
68
69
70
72
73
74
75
76
77
78
80
81
91
92
93
94
95
96
97
98
99
100
) (
91002802400
37000708030
37000711090
37000714040
37000703420
37000700100
36681030000
32340180070
14115209000
91810130240
37000300740
36601080000
80306030040
81408000160
80305010100
81408000160
81408000160
80400160130
91810130250
37000300740
32340182000
36641460000
91001102600
32340182010
32340182020
59155306000
91001103600
32340182030
90131508025
90302040801
) (
O-RING CLAMP ASSY CLAMP ASSY CLAMP ASSY CLAMP ASSY CLAMP ASSY METER,LOAD JOINT PACKING FASTENER SLEEVE VALVE,RELIEF JOINT,NIPPLE PIPE,STEEL FITTING,TEE PIPE,STEEL PIPE,STEEL JOINT FASTENER SLEEVE  JOINT
VALVE,SOLENOID O-RING
SLEEVE VALVE SPRING O-RING COVER
BOLT,HEXAGON SOCKET WASHER,SPRING
) (
2
1
1
1
1
2
1
1
3
1
1
1
1
1
1
1
1
2
2
1
1
1
2
1
1
1
1
1
4
4
) (
1B P24
18X2
18X2
18-12
3/8
12X1.4T KTA12-000N 12X1.4T
12X1.4T S,G1/2-G3/8
18-12
1A
 
P26
1A
 
P36
M8X25 8
) (
275088
275382
275066
275066
275066
275066
275066
275066
275088
275088
275294
) (
275087
275381
275040
275087
275087
275087
275087
275087
)

[image: ] (
DT-600-2-00001 UPPER
PC5680001-00 COUPLING (AUGER/SHAFT)
) (
1
)

 (
DT-600-2-00001 UPPER
) (
Rem
) (
000017
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
1
) (
32490520020
) (
COUPLING (AUGER/SHAFT)
) (
1
)

[image: ] (
DT-600-2-00001 UPPER
PD1010016-00 REDUCER,SWING SPEED
) (
1
) (
4
) (
5
) (
2
) (
9
) (
3
) (
4
5
) (
7
) (
6
) (
7
) (
6
) (
11
12
) (
8
) (
10
)

 (
DT-600-2-00001 UPPER
) (
000018
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
7
8
9
10
11
12
) (
36660510000
90131512030
90302041201
90101514055
90302041401
32300000010
32300050030
32300050010
37002301350
36080250000
32300050020
82456101000
37000912420
) (
MOTOR,HYDRAULIC (SWING) BOLT,HEXAGON SOCKET WASHER,SPRING
BOLT WASHER,SPRING PLATE
PLATE BOSS
BEARING,SWING REDUCER,SWING SPEED COVER
NIPPLE,GREASE JOINT
) (
1
4
4
5
5
2
2
5
1
1
1
2
2
) (
M12X30 12 M14X55 14
A-PT1/8
) (
275023
) (
275022
)

[image: ] (
DT-600-2-00001 UPPER
PD1010084-00 REDUCER,SWING SPEED
) (
1
) (
4
) (
5
) (
2
) (
9
) (
3
) (
4
5
) (
7
) (
6
) (
7
) (
11
12
) (
8
) (
15
14
) (
10
) (
15
14
) (
16
)

 (
DT-600-2-00001 UPPER
) (
000019
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
7
8
9
10
11
12
15
16
) (
36660510000
90131512030
90302041201
90101514055
90302041401
32300050030
32300050010
37002302630
36080250000
32300190010
82456101000
37000912420
90302041001
32300190030
) (
MOTOR,HYDRAULIC (SWING) BOLT,HEXAGON SOCKET WASHER,SPRING
BOLT WASHER,SPRING PLATE
BOSS BEARING,SWING
REDUCER,SWING SPEED COVER
NIPPLE,GREASE JOINT WASHER,SPRING COVER
) (
1
4
4
5
5
2
5
1
1
1
2
2
5
1
) (
M12X30 12 M14X55 14
A-PT1/8 
10
)

[image: ] (
DT-600-2-00001 UPPER
PD1010149-00 REDUCER,SWING SPEED
) (
31
32
) (
100
) (
34
33
) (
51
) (
29
) (
45
) (
27
) (
48
49
) (
42
) (
44
) (
43
) (
41
) (
42
) (
40
) (
39
) (
38
) (
25
23
22
) (
37
) (
32
) (
31
) (
24
) (
21
) (
28
)

 (
DT-600-2-00001 UPPER
) (
000020
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remar
) (
21
22
23
24
25
27
28
29
31
32
33
34
37
38
39
40
41
42
43
44
45
48
49
51
100
) (
36080205010
36080095020
91001207000
91216105001
80515006314
36080095040
36080095050
36080095130
90101510025
90302041001
80562100120
80561100120
12643302100
91001208500
12643302120
12643302130
12643302140
36080095120
36080095090
80205000200
36080095110
36080095072
36080235080
36080095150
36080250000
) (
GEAR RING,SEAL O-RING SEAL,OIL
BEARING,BALL WHEEL,WORM KEY BEARING,BALL BOLT WASHER,SPRING WASHER,PLAIN NUT
RETAINER O-RING SHIM (T=0.1) SHIM (T=0.2) SHIM (T=0.3)
BEARING,ROLLER WORM
PLUG SEAL,OIL GAUGE,OIL WASHER,SEAL CASE
 
ASSY
REDUCER,SWING SPEED
) (
1
1
1
1
1
1
1
1
6
6
1
1
1
1
N N N 2
1
1
1
1
1
1
1
) (
1A G70
M10X25 10 AW12 AN12
1A G85
PT1/4
M16
)

[image: ] (
DT-600-2-00001 UPPER
PE1010041-03 CYLINDER,ELEVATING
) (
11
) (
69
) (
1
) (
11
) (
18
) (
26
) (
27
) (
25
) (
23
) (
20
) (
22
) (
21
) (
15
) (
66
) (
14
) (
17
) (
12
) (
66
) (
15
) (
24
) (
12
) (
13
) (
11
) (
2
) (
3
) (
11
) (
4
) (
100
)

[image: ] (
DT-600-2-00001 UPPER
PE1010041-03 CYLINDER,ELEVATING
) (
11
) (
69
) (
1
) (
11
) (
18
) (
26
) (
27
) (
25
) (
23
) (
20
) (
22
) (
21
) (
15
) (
66
) (
14
) (
17
) (
66
) (
15
) (
11
) (
13
) (
2
) (
3
) (
62
) (
11
) (
4
) (
100
)

 (
DT-600-2-00001 UPPER
) (
000021
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rem
) (
1
2
3
4
11
12
13
14
15
17
18
20
21
22
23
24
25
26
27
62
66
69
100
) (
36021670000
36023440000
36601030000
36603110000
90101208065
90101208070
90302040801
37000401400
37000401400
37000401400
37000403660
36021670010
36021670011
82458102000
80720105025
91684011500
36021670020
91002906000
36021670040
91002911000
91694008001
91410208001
36021670050
91660008000
80622000800
82456101000
36023449510
91411210001
36023719520
36021670030
36023449900
) (
CYLINDER ASSY CYLINDER ASSY,DERRICK VALVE,COUNTERBALANCE VALVE,COUNTERBALANCE BOLT
BOLT WASHER,SPRING BEARING,PLAIN BEARING,PLAIN BEARING,PLAIN BEARING,PLAIN CYLINDER CYLINDER NIPPLE,GREASE PIN,SPRING PACKING PISTON
O-RING COVER,ROD O-RING PACKING RING,BACKUP WASHER SEAL,DUST
RING,RITAINING NIPPLE,GREASE CYLINDER ASSY RING,BACKUP ROD
ROD ASSY PACKING SET
) (
1
1
1
1
4
4
4
2
2
2
4
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
) (
M8X65 M8X70 8
B-PT1/8 5X25
1B G60
1B G110
SP80
A-PT1/8
100X160
) (
275136
275136
275136
275136
275482
275104
275136
275482
) (
275135
275135
275135
275481
275135
275481
275103
275135
275135
275481
)

[image: ] (
DT-600-2-00001 UPPER PF1010020-00 WINCH
) (
9
) (
43
) (
42
41
) (
40
) (
50
) (
39
) (
15
) (
35
) (
14
12
13
) (
36
) (
38
37
) (
28
) (
24
) (
29
) (
20
) (
21
) (
22
) (
11
) (
30
) (
34
) (
17
) (
17
) (
19
) (
28
29
) (
27
26
) (
3
) (
4
) (
25
) (
33
 
31
) (
23
) (
16
) (
32
) (
29
) (
28
) (
16
18 
8
) (
1
) (
10
) (
6
) (
5
) (
2
) (
7
) (
9
) (
4
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000022
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
46
50
) (
36070945010
36070945011
36070565020
90131706018
90131706018
90302040601
90302040601
36070565030
91216040003
36070565040
36070565050
80601110350
80500006009
36070565060
36070945020
36070565080
36070565090
36070565100
80205000300
80500006208
80205000600
36070565110
36070565120
80500006212
36070305090
36070305091
36070565130
36070565140
36070565141
80561100070
80562100070
80500006207
90102210025
90302041001
36070565150
91216055002
80500006011
36070305020
36071435020
36070305040
36070305140
91216070002
90102512035
36070565160
36070565170
36070565180
36070565190
80601110450
80516006307
80303080080
36070940000
) (
CASE,GEAR CASE,GEAR WHEEL,BRAKE
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET WASHER,SPRING WASHER,SPRING RETAINER (C)
SEAL,OIL GEAR,SPUR KEY RING,RITAINING BEARING,BALL GEAR,SPUR COVER PACKING
BOLT PLUG PLUG
BEARING,BALL PLUG GEAR,SPUR GEAR,SPUR BEARING,BALL SPACER SPACER RETAINER (B) DRUM,SHAFT DRUM,SHAFT NUT WASHER,PLAIN BEARING,BALL BOLT WASHER,SPRING SPACER (A) SEAL,OIL BEARING,BALL RETAINER (F) RETAINER (F) RETAINER (D) RETAINER (A) SEAL,OIL
BOLT PLATE
BOSS (DRUM) DRUM SPACER (B)
RING,RITAINING BEARING,BALL ELBOW
WINCH
) (
1
1
1
10
12
10
12
1
1
1
1
2
1
1
1
1
14
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
11
11
1
1
1
1
1
1
1
1
6
3
1
1
1
1
1
1
1
) (
M6X18 M6X18 6
6
S35
M6X12 PT3/4 PT3/8
PT3/4
AN07 AW07
M10X25 10
M12X35
S45
) (
275099
275099
275099
275038
275038
275099
275017
) (
275098
275098
275098
275037
275037
275098
)

[image: ] (
DT-600-2-00001 UPPER PF1050040-01 HOOK
) (
2
) (
23
) (
4
) (
30
) (
22
) (
23
) (
2
) (
16
) (
17
) (
6
) (
3
) (
8
) (
7
) (
8
) (
6
) (
7
) (
1
) (
9
) (
14
) (
25
) (
20
) (
12
) (
10
) (
13
) (
11
)

 (
DT-600-2-00001 UPPER
) (
000023
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
6
7
8
9
10
11
12
13
14
20
22
23
25
30
) (
36091200010
37000303080
37000115430
37001003050
36091200020
90101210020
90302041001
80720105040
37000105180
80136316012
37001400020
36091209510
80500051205
36091209520
80602110800
80515006208
36091202000
36091200000
) (
BODY SPACER PIN
SHEAVE ASSY SUPPORT BOLT
WASHER,SPRING PIN,SPRING
PIN PIN,SPLIT SPRING
STOPPER ASSY BEARING,BALL HOOK ASSY RING,RITAINING BEARING,BALL TRUNNION HOOK
) (
1
2
1
1
1
3
3
1
1
1
1
1
1
1
1
2
1
1
) (
L=7.5
M10X20 10
5X40
1.6X12
R80
)

[image: ] (
DT-600-2-00001 UPPER PF1050042-00 HOOK
) (
2
) (
1
) (
7
6
) (
459
) (
3
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000024
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
) (
13643002000
37001801490
36091200000
90131512028
90302041201
32290040010
14117602001
83151411000
90303071201
) (
WEDGE ROPE,WIRE HOOK
BOLT,HEXAGON SOCKET WASHER,SPRING SOCKET
WEDGE CLIP
WASHER,PLAIN
) (
1
1
1
2
2
1
1
1
2
) (
M12X28 12
12
)

[image: ] (
DT-600-2-00001 UPPER PF1050042-00 HOOK
) (
2
) (
1
) (
7
6
) (
459
) (
3
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000025
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
) (
13643002000
37001801700
36091840000
90131512028
90302041201
32290040010
14117602001
83151411000
90303071201
) (
WEDGE ROPE,WIRE HOOK
BOLT,HEXAGON SOCKET WASHER,SPRING SOCKET
WEDGE CLIP
WASHER,PLAIN
) (
1
1
1
2
2
1
1
1
2
) (
M12X28 12
12
)

[image: ] (
DT-600-2-00001 UPPER PF1050059-00 HOOK
) (
40
) (
2
) (
4
) (
33
) (
32
) (
33
) (
2
) (
16
) (
6
) (
3
) (
1
) (
8
) (
7
) (
9
) (
14
) (
30
) (
11
12
) (
10
) (
13
)

 (
DT-600-2-00001 UPPER
) (
000026
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
6
7
8
9
10
11
12
13
14
16
30
32
33
40
) (
36091840010
37000303080
37000115430
37001003050
90101208100
90101210020
90302041001
80720105040
37000105180
80136316012
37001400020
36091849510
80500051205
90302040801
36091849520
80602110800
80515006208
36091840000
) (
BODY SPACER PIN
SHEAVE ASSY BOLT
BOLT WASHER,SPRING PIN,SPRING
PIN PIN,SPLIT SPRING
STOPPER ASSY BEARING,BALL WASHER,SPRING HOOK ASSY RING,RITAINING BEARING,BALL HOOK
) (
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
) (
L=7.5
M8X100 M10X20 10
5X40
1.6X12
8
R80
)

[image: ] (
DT-600-2-00001 UPPER
PF1050101-00 HOOK (SHEAVE 1 PC)
) (
2
) (
50
) (
43
) (
4
) (
42
) (
43
) (
2
) (
16
) (
15
) (
3
) (
10
) (
11
) (
5
) (
1
) (
7
) (
30
) (
14
) (
12
) (
31
) (
13
)

 (
DT-600-2-00001 UPPER
) (
000027
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
7
10
11
12
13
14
15
16
30
31
42
43
50
) (
36092390010
37000303080
36092390020
37001003050
80720105040
80720105045
80500051205
90131510035
90172110035
90302041001
37000105180
80136316012
37001400020
90131508085
90172108085
90201200800
36091209520
36091209510
80602110800
80515006208
36092390000
) (
BODY SPACER PIN
SHEAVE ASSY PIN,SPRING PIN,SPRING BEARING,BALL
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET WASHER,SPRING
PIN PIN,SPLIT SPRING
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET NUT
HOOK ASSY STOPPER ASSY RING,RITAINING BEARING,BALL HOOK (SHEAVE 1
 
PC)
) (
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
) (
L=7.5
5X40
5X45
M10X35 M10X35 10
1.6X12
M8X85 M8X85 M8
R80
) (
275291
275832
275832
) (
275290
275831
275831
)

[image: ] (
DT-600-2-00001 UPPER PF1050201-01 HOOK
) (
1
) (
2
) (
3
) (
5
) (
7
8 9
) (
4
) (
6
)

 (
DT-600-2-00001 UPPER
) (
000028
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
4
5
6
7
8
9
) (
13643002000
37001801700
36092390000
32290260010
14117602001
83151411000
90101512030
90302041201
90303071201
) (
WEDGE ROPE,WIRE
HOOK (SHEAVE 1 PC) SOCKET
WEDGE CLIP BOLT
WASHER,SPRING WASHER,PLAIN
) (
1
1
1
1
1
1
2
2
2
) (
M12X30 12
12
)

[image: ] (
DT-600-2-00001 UPPER PF1070005-00 ROPE,WIRE
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000029
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
) (
37001801490
) (
ROPE,WIRE
) (
1
)

[image: ] (
DT-600-2-00001 UPPER PF1070005-00 ROPE,WIRE
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000030
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
) (
37001801700
37001801700
) (
ROPE,WIRE ROPE,WIRE
) (
1
1
)

[image: ] (
DT-600-2-00001 UPPER PF1400040-01 MOUNT,WINCH
) (
30
31
32
) (
71
) (
1
) (
33
) (
10
) (
26
10
) (
24
) (
23
) (
25
) (
29
) (
22
) (
27
) (
36
37
) (
28
72
) (
20
21
) (
5
27
) (
4
) (
19
) (
18
) (
16
) (
17
) (
9
10
) (
15
14
) (
56
57
) (
55
) (
12
) (
11
8
) (
13
) (
35
) (
34
) (
3
) (
7 
6
)

 (
DT-600-2-00001 UPPER
) (
000031
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
55
56
57
71
72
) (
36070940000
32310030030
90102206035
90201200600
90131506012
90302040601
90101512050
90201401200
90302041201
90303071201
32310040020
32310030020
37000115190
80720103020
32310010040
32310010100
37001200450
32310010030
90203252000
90203201200
32310010020
90101510070
90302041001
36060500000
90101512035
32310030050
37000507550
36660820000
90101208012
90302040801
32310030010
90101512040
37001501460
37000302160
90201201400
90302041401
32310034050
32310034060
32310034070
32310042010
32310032010
) (
WINCH COVER BOLT NUT
BOLT,HEXAGON SOCKET WASHER,SPRING
BOLT NUT
WASHER,SPRING WASHER,PLAIN SUPPORT
BAND PIN
PIN,SPRING SUPPORT ROD SPRING SUPPORT NUT
NUT ROD BOLT
WASHER,SPRING 
CYLINDER,BRAKE 
BOLT
PLATE PLATE
MOTOR,HYDRAULIC BOLT WASHER,SPRING COVER
BOLT BOLT SPACER NUT
WASHER,SPRING LINING
RIVET RIVET SUPPORT PLATE
) (
1
1
3
3
5
5
2
2
6
2
1
1
1
1
1
1
1
1
1
1
1
2
2
1
2
2
1
1
4
4
1
2
1
1
1
1
4
20
4
1
1
) (
M6X35 M6 M6X12 6 M12X50 M12
12
12
3X20
M12
M10X70 10
M12X35
M8X12 8
M12X40
M14 14
3.9X9
3.9X11
)

[image: ] (
DT-600-2-00001 UPPER
PF1420001-00 GUARD,WIRE (OPTION)
) (
17
18
) (
17
) (
16
1
4
15
) (
12
) (
15
 
16
) (
14
) (
18
19
) (
12
) (
14
15
) (
1
) (
15
14
) (
1
6
13
) (
13
) (
16
) (
20
21
) (
2
) (
10
) (
6
) (
7
) (
5
) (
7
) (
7
) (
8 
7
) (
3
) (
9
) (
10
) (
5
) (
11
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000032
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
) (
32470180010
32470180020
32470180030
32470180040
37000530000
37000127820
80136350032
37000127160
32470180050
32470122010
32470120080
32470120090
32470120100
37001103020
37000524650
80136340020
90101210025
90302041001
90201201000
90101212022
90302041201
) (
GUARD GUARD GUARD SUPPORT PLATE PIN PIN,SPLIT PIN SUPPORT PLATE GUARD SUPPORT SUPPORT ROLLER PLATE PIN,SPLIT BOLT
WASHER,SPRING NUT
BOLT WASHER,SPRING
) (
1
1
1
1
2
1
4
1
1
2
1
2
2
4
4
4
4
4
2
2
2
) (
5X32
T=2.3 TO 2.5 4X20 M10X25
10
M10 M12X22 12
)

[image: ] (
DT-600-2-00001 UPPER
PF1420007-00 GUARD,WIRE (OPTION)
) (
17
18
) (
16
14
15
) (
17
) (
12
) (
16
) (
1
5
14
) (
1
8
19
) (
12
) (
14
15
) (
1
) (
15
14
) (
1
6
13
) (
13
) (
16
) (
20
21
) (
2
) (
5
) (
10
) (
17
18
) (
32
) (
31
) (
32
) (
7
22
4
) (
34
) (
8
) (
33
) (
34
) (
11
) (
3
) (
35
) (
22
7
) (
17
18
) (
10
) (
9
)

 (
DT-600-2-00001 UPPER
) (
000033
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
31
32
33
34
35
) (
32470180010
32471370020
32471370030
32471330020
90101210040
80136350032
37000126070
90101508030
32470122010
32470450050
32470120090
32470120100
37001103020
37000524650
80136340020
90101210025
90302041001
90201201000
90101212022
90302041201
37001104840
90303071401
37000136210
80601110150
32470452000
) (
GUARD GUARD GUARD SUPPORT BOLT PIN,SPLIT PIN
BOLT PLATE
ROLLER ASSY SUPPORT SUPPORT ROLLER PLATE PIN,SPLIT BOLT
WASHER,SPRING NUT
BOLT WASHER,SPRING ROLLER WASHER,PLAIN PIN RING,RITAINING SUPPORT
) (
1
1
1
1
2
2
1
2
2
1
2
2
4
4
4
8
8
2
2
2
1
2
1
2
1
) (
M10X40 5X32
M8X30
T=2.3 TO 2.5 4X20 M10X25
10
M10 M12X22 12
14
15
)

[image: ] (
DT-600-2-00001 UPPER
PF1420008-00 GUARD,WIRE (OPTION)
) (
1
) (
17
18
) (
17
18
19
) (
4 3
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000034
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
17
18
19
) (
32470180010
32470122010
90101212022
90302041201
90101210025
90302041001
90201201000
) (
GUARD PLATE BOLT
WASHER,SPRING BOLT WASHER,SPRING NUT
) (
1
2
2
2
4
4
2
) (
M12X22 12 M10X25 10
M10
)

[image: ] (
DT-600-2-00001 UPPER PG1010090-02 BOOM
) (
36
15
55
56
) (
45
) (
11
) (
25
) (
53
) (
52
) (
4
) (
93
) (
1
) (
92
) (
45
) (
93
) (
25
) (
49
50
) (
49
) (
12
51
) (
44
) (
14
11
) (
24
) (
22
) (
44
) (
8
) (
26
) (
181
) (
10
) (
192
) (
122
) (
182
) (
123
) (
36
15
) (
46
) (
193
) (
87
) (
151
) (
47
) (
48
) (
58
59
74
8
) (
22
) (
73
) (
11
) (
80
) (
14
) (
75
) (
11
) (
76
) (
88
) (
152
) (
186
) (
154
) (
153
) (
183
184
185
76
75
) (
9
) (
93
) (
89
) (
2
) (
8
) (
27
) (
92
) (
93
) (
4
) (
171
) (
202
) (
202
) (
79
) (
171
) (
27
) (
172
) (
13
) (
22
8
) (
8
) (
7
) (
31
8
34
30
29
) (
36
) (
9
) (
15
) (
70
) (
11
 
14
) (
14
11
) (
35
) (
81
) (
11
15
18
) (
20
) (
112
) (
113
) (
78
) (
17
) (
16
) (
71
) (
77
) (
8
) (
78
) (
8
21
) (
22
) (
78
) (
113
) (
112
) (
77
) (
78
)

[image: ] (
DT-600-2-00001 UPPER PG1010090-02 BOOM
) (
61
11
) (
60
82
) (
86
8
) (
67
) (
64
) (
14
) (
15
11
) (
6
) (
5
) (
11 
14
) (
5
) (
63
) (
66
) (
15
) (
93
) (
54
) (
69
) (
92
93
) (
4
) (
142
) (
11
) (
14
) (
65
) (
19
) (
57
) (
64
) (
11
) (
44
) (
62
) (
14
) (
62
) (
3
) (
37
) (
22
) (
8
) (
72
) (
68
) (
8
) (
33
32
) (
22
) (
36
15
38
23
) (
32
) (
8
) (
7
) (
8
7
) (
40
) (
15
) (
83
) (
37
) (
84
) (
85
) (
133
132
) (
11
14
) (
39
) (
45
) (
28
) (
43
42
41
)

 (
DT-600-2-00001 UPPER
) (
000035
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
) (
32200090010
32200090020
32200099510
37001003470
37000303950
37000126160
90101210016
90101210016
90302041001
90302041001
32200090040
37000128790
90302040801
90302040801
37000529980
37000126140
90101508016
90303070801
37002000660
37002000660
31200090700
31200090700
31200090750
31200090750
32200080040
32200080050
90131510022
90101210022
32200080060
32200090050
37000303960
37000126180
37000304020
36010780050
37000529820
37000529800
90101210035
37000529810
32200140060
37000529790
90303071001
37002002290
90101506012
32200080080
32200140070
37002003150
90201201600
32200080090
90101212020
90302041201
90303071201
37001912150
37001902410
37001003880
37000527870
37000527860
90101510030
37000529990
32200080100
90303072001
32200090060
90203251800
37002002300
37000512150
82456101000
37002002270
37000512120
32200090070
90101208010
) (
BOOM,TOP BOOM,2ND BOOM,BASE SHEAVE ASSY SPACER
PIN BOLT BOLT
WASHER,SPRING WASHER,SPRING ROLLER ASSY PIN WASHER,SPRING WASHER,SPRING PLATE
PIN BOLT
WASHER,PLAIN PLATE,SLIDE PLATE,SLIDE SHIM
SHIM SHIM SHIM GUARD 
RETAINER
BOLT,HEXAGON SOCKET BOLT
RETAINER 
GUARD SPACER PIN SPACER PLATE
PLATE,SLIDE PLATE
BOLT PLATE,SLIDE PLATE,SLIDE PLATE WASHER,PLAIN PLATE,SLIDE BOLT
BOLT COVER PLATE,SLIDE NUT
SHEAVE ASSY BOLT WASHER,SPRING WASHER,PLAIN ROPE,WIRE (TESAC) ROPE,WIRE SHEAVE ASSY PLATE
PLATE BOLT PLATE SUPPORT
WASHER,PLAIN PIN
NUT PLATE,SLIDE PLATE NIPPLE,GREASE PLATE,SLIDE PLATE
PLATE BOLT
) (
1
1
1
3
2
1
9
11
33
35
1
1
29
33
1
1
23
28
4
2
4
2
4
2
1
1
2
15
2
1
2
1
2
3
2
2
4
2
2
2
4
2
8
1
1
2
2
1
1
1
1
1
1
2
2
2
4
1
1
2
2
2
2
4
1
2
4
1
2
) (
L=3.5
M10X16 M10X16 10
10
8
8
M8X16 8
T=1 T=1 T=0.5 T=0.5
M10X22 M10X22
L=13.5 L=6
T=1.0 M10X35
T=1.0 10
M6X12
M16
M12X20 12
12
8
M10X30 T=1.6
20
T=1.0
A-PT1/8 
T=1.0
M8X10
) (
275088
275088
275032
275028
275028
275028
275088
275088
) (
275087
275087
275031
275027
275027
275027
275087
275087
)

 (
DT-600-2-00001 UPPER
) (
000035
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
92
93
112
113
122
123
132
133
142
151
152
153
154
171
172
181
182
183
184
185
186
192
193
202
) (
37000400950
90201251800
80601110350
37000111690
32200090120
32200090080
37000507400
37000127720
32200090090
32200090100
90201201400
32200090130
90191510025
80602110400
37000127780
37001003700
37000303980
80720105040
37000531030
90101508020
82458202000
37002003440
32200080180
32200080190
90101210014
32200120120
90131508016
90180208016
90131510025
80602110720
80515006207
80602110620
80516006206
80602111100
80516006310
32200082030
37001200550
32440050020
32470200010
32470200020
90101514040
90302041401
37000303970
37001103540
32200082080
37001004440
90303071201
90236201201
80136332025
32200092050
80604110720
80520314910
80516006001
) (
BEARING,PLAIN NUT RING,RITAINING PIN
PLATE PLATE PLATE PIN GUARD GUARD NUT
SHEAVE ASSY BOLT RING,RITAINING PIN
SHEAVE ASSY SPACER PIN,SPRING PLATE
BOLT NIPPLE,GREASE PLATE,SLIDE SHIM
SHIM BOLT PLATE
BOLT,HEXAGON SOCKET BOLT,BUTTON BOLT,HEXAGON SOCKET RING,RITAINING BEARING,BALL RING,RITAINING BEARING,BALL RING,RETAINING BEARING,BALL
SHEAVE SPRING SUPPORT SUPPORT PLATE BOLT
WASHER,SPRING SPACER
ROLLER ASSY BOLT
SHEAVE ASSY WASHER,PLAIN NUT,CASTLE PIN,SPLIT SUPPORT RING,RETAINING BEARING,ROLLER BEARING,BALL
) (
2
2
2
1
1
1
1
1
1
1
1
1
2
2
2
2
4
2
1
4
4
2
2
2
1
2
4
4
4
3
6
2
2
2
2
1
1
1
1
2
4
4
2
1
1
1
1
1
1
1
1
1
2
) (
M18 S35
M14
M10X25 R40
L=7 5X40
M8X20
B-TYPE PT1/8
T=1 T=0.5 M10X14
M8X16 M8X16 M10X25 R72
R62 110
M14X40 14 L=2.5
12
M12 3.2X25
) (
275028
275028
275028
275032
275032
275082
) (
275087
275081
275055
)

[image: ] (
DT-600-2-00001 UPPER PG1010383-05 BOOM
) (
93
) (
36
15
55
56
) (
45
) (
53
 
11
) (
25
103
) (
52
) (
4
) (
1
) (
102
103
) (
45
) (
25
) (
49
50
) (
14
) (
49
12
51
) (
44
) (
14
11
) (
44
) (
24
) (
92
8
34
) (
22
) (
8
) (
26
) (
11 
15
) (
91
) (
27
) (
141
) (
80
) (
162
163
) (
132
) (
142
) (
133
) (
36
15
58
59
74
8
) (
46
) (
47
) (
48
22
) (
73
) (
8
) (
87
) (
86
) (
75
) (
76
) (
6
) (
146
) (
9
) (
143
144
145
76
75
) (
89 
8
) (
103
) (
2
) (
5
) (
102
) (
111
) (
172
) (
103
) (
4
) (
172
111
) (
112
) (
79
) (
5
) (
13 
8
) (
22
8
) (
7
) (
31
8
34
30
29
) (
36
) (
9
) (
15
) (
15 
11
) (
70
) (
14
) (
35
) (
81
) (
15
) (
11
) (
20
) (
15
18
) (
14
) (
152
153
) (
11
) (
78
) (
17
) (
16
) (
71
) (
77
) (
8
22
) (
78
) (
8
21
) (
78
) (
153
) (
152
) (
77
) (
78
)

[image: ] (
DT-600-2-00001 UPPER PG1010383-05 BOOM
) (
61
11
60
) (
61
11
60
82
) (
67
) (
86
8
) (
64
) (
11
14
) (
15
) (
6
) (
5
) (
82
) (
11
 
14
) (
63
54
) (
5
) (
15
) (
66
) (
103
) (
69
) (
102
103
) (
4
) (
11
14
) (
65
) (
19
) (
57
) (
64
) (
11
) (
44
) (
62
) (
14
) (
62
) (
3
) (
22
8
) (
68 
8
) (
22
) (
33
32
36
15
) (
38
23
) (
8
7
) (
110
) (
83
) (
123
182
) (
84
) (
40
) (
85 15
11
14
) (
8
) (
7
) (
123
) (
45
) (
37
) (
122
) (
39
) (
45
) (
28
) (
43
42
41
)

 (
DT-600-2-00001 UPPER
) (
000036
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
57
) (
32200090200
32200090020
32200099510
37001003470
37000303950
37000126160
90101210016
90302041001
32200090040
90302040801
37000529980
37000126140
90101508016
90171108016
90303070801
90303070801
37002000660
31200090700
31200090750
32200080040
32200080050
90131510022
90172110022
90101210022
32200080060
32200090050
37000303960
37000126180
90101208012
36010780050
37000529820
37000572300
37000529800
90101210035
90101210032
90171110032
32200140060
37000529790
37000529790
90303071001
37002002290
90101506012
90171106012
90171106012
32200140070
37002003150
90201201600
32200080090
90101212020
90302041201
90303071201
37001912150
37001910780
37001902410
37001920870
37001920860
37001003880
37000527870
37000527860
90101510030
90171110030
37000529990
32200080100
90303072001
32200090060
90203251800
37002002300
37000512150
82456101000
) (
BOOM,TOP BOOM,2ND BOOM,BASE SHEAVE ASSY SPACER
PIN BOLT
WASHER,SPRING ROLLER ASSY WASHER,SPRING PLATE
PIN BOLT BOLT
WASHER,PLAIN WASHER,PLAIN PLATE,SLIDE SHIM
SHIM GUARD RETAINER
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET BOLT
RETAINER GUARD SPACER PIN
BOLT PLATE
PLATE,SLIDE PLATE,SLIDE PLATE
BOLT BOLT BOLT
PLATE,SLIDE PLATE PLATE
WASHER,PLAIN PLATE,SLIDE BOLT
BOLT BOLT COVER
PLATE,SLIDE NUT
SHEAVE ASSY BOLT WASHER,SPRING WASHER,PLAIN ROPE,WIRE
 
(TESAC)
ROPE,WIRE (KOKOKU) ROPE,WIRE ROPE,WIRE (TESAC) ROPE,WIRE (KOKOKU) SHEAVE ASSY
PLATE PLATE BOLT BOLT PLATE SUPPORT
WASHER,PLAIN PIN
NUT PLATE,SLIDE PLATE NIPPLE,GREASE
) (
1
1
1
3
4
2
11
38
1
33
1
1
22
22
30
34
2
2
2
1
1
2
2
15
2
1
2
1
2
3
2
2
2
4
4
4
2
2
8
6
2
8
8
6
1
2
2
1
1
1
1
1
1
1
1
1
2
2
2
4
4
1
1
2
2
2
2
4
1
) (
L=3.5
M10X16 10
8
M8X16 M8X16 8
8
T=1 T=0.5
M10X22 M10X22 M10X22
L=13.5 M8X12
T=1.0 M10X35 M10X32 M10X32
T=1.0 T=1.0 10
M6X12 M6X12 M6X12
M16
M12X20 12
12
8
M10X30 M10X30 T=1.6
20
T=1.0
A-PT1/8
) (
275213
275213
275301
275301
275301
275449
275449
275557
275301
275213
275301
275763
275343
275557
275557
275301
) (
275300
275300
275300
275778
275448
275448
275556
275300
275300
275762
275778
275556
275300
)

 (
DT-600-2-00001 UPPER
) (
000036
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
58
59
60
61
62
63
64
65
66
67
68
69
70
71
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
89
91
92
93
102
103
110
111
112
122
123
132
133
141
142
143
144
145
146
152
153
162
163
172
182
) (
37002002270
37000512120
32200080120
90101208010
37000400950
90201251800
80601110350
37000111690
32200090120
32200090080
37000507400
37000127720
32200090090
32200090140
32200090100
32200090150
32200090130
90191510025
90171110025
80602110400
37000127780
37001003700
37000303980
80720105040
32200310050
90101508020
90171108020
90171108018
82458202000
37002003440
32200080180
32200080190
90101210014
32200238110
90131510025
90172110025
32200080240
90131510040
90172110040
90171106016
80602110720
80515006207
32200080091
37000303970
37001103540
32200082030
37001200550
80602111100
80516006310
32200082080
37001004440
90303071201
90236201201
80136332025
32200092050
80602110620
80516006206
80604110720
80520314910
80516006001
32200082031
) (
PLATE,SLIDE PLATE COVER BOLT
BEARING,PLAIN NUT RING,RITAINING PIN
PLATE PLATE PLATE PIN GUARD GUARD GUARD GUARD
SHEAVE ASSY BOLT
BOLT RING,RITAINING PIN
SHEAVE ASSY SPACER PIN,SPRING PLATE
BOLT BOLT BOLT
NIPPLE,GREASE 
PLATE,SLIDE SHIM
SHIM BOLT
SUPPORT ASSY BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET GUARD
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET BOLT
RING,RITAINING BEARING,BALL SHEAVE ASSY SPACER ROLLER ASSY SHEAVE SPRING
RING,RETAINING BEARING,BALL BOLT
SHEAVE ASSY WASHER,PLAIN NUT,CASTLE PIN,SPLIT SUPPORT RING,RITAINING BEARING,BALL RING,RETAINING BEARING,ROLLER BEARING,BALL SHEAVE
) (
2
4
1
4
2
2
2
1
1
1
1
1
1
1
1
1
1
2
2
2
2
2
4
2
1
4
4
4
4
2
2
2
2
1
4
4
1
2
2
2
3
6
1
2
1
1
1
2
2
1
1
1
1
1
1
2
2
1
1
2
1
) (
T=1.0 M8X10
M18 S35
M10X25 M10X25 R40
L=7 5X40
M8X20 M8X20 M8X18
B-TYPE PT1/8
T=1 T=0.5 M10X14
M10X25 M10X25
M10X40 M10X40 M6X16 R72
L=2.5
110
12
M12 3.2X25
R62
) (
275213
275213
275557
275557
275301
275301
275635
275301
275213
275213
275301
275763
275779
275779
) (
275556
275556
275300
275300
275634
275300
275300
275778
)

[image: ] (
DT-600-2-00001 UPPER
PG1050042-05 CYLINDER ASSY,TELESCOPING
) (
58
) (
3
) (
28
) (
4 5
) (
23
) (
34
) (
32
) (
31
) (
29
) (
30
) (
33
) (
60
) (
14
13
) (
41
) (
42
) (
12
) (
42
) (
41
) (
12
) (
40
) (
13
14
) (
100
) (
101
)

[image: ] (
DT-600-2-00001 UPPER
PG1050042-05 CYLINDER ASSY,TELESCOPING
) (
25
) (
26
) (
24
) (
26
) (
25
) (
22
) (
21
) (
25
) (
26
) (
24
) (
26
) (
25
) (
52
) (
51
) (
25
) (
26
) (
24
) (
26
) (
25
) (
36
) (
35
) (
37
) (
25
) (
55
) (
56
) (
56
) (
25
) (
37
) (
54
)

 (
DT-600-2-00001 UPPER
) (
000037
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
3
4
5
12
13
14
21
22
23
24
25
26
28
29
30
31
32
33
34
35
36
37
40
41
42
51
52
54
55
56
58
60
100
101
) (
36601770000
90131508065
90302040801
37001102380
90303071201
80720103018
80136363071
37001600000
91002803600
36011840010
91684008001
91411206502
36011840030
36011840040
91002907500
91694106500
91410206503
36011840050
91660006501
90190000010
37001602590
91302208000
32210058010
80516006002
80602110320
80136363065
37001601100
36011840070
90730008140
91431206502
36011840100
36011849520
36011849900
36011849901
) (
VALVE,COUNTERBALANCE BOLT,HEXAGON SOCKET WASHER,SPRING
ROLLER ASSY WASHER,PLAIN PIN,SPRING PIN,SPLIT NUT,CASTLE
O-RING PISTON PACKING RING,BACKUP ROD COVER,ROD O-RING PACKING RING,BACKUP PLATE SEAL,DUST SCREW,SET NUT
BEARING,PLAIN
CYLINDER ASSY,TELESCOPING BEARING,BALL RING,RITAINING
PIN,SPLIT NUT PISTON SCREW,SET
RING,BACKUP ROD
CYLINDER ASSY PACKING SET PACKING SET
) (
1
3
3
2
2
2
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
2
1
2
2
1
1
1
1
2
1
1
1
1
) (
M8X65 8
12
3X18
6.3X71 M36 1B
 
P36
1B
 
G75
M8X10
R32 6.3X65 M36X2
M8X14
65X80
65X80
) (
275404
275404
275725
275088
275088
275725
275725
275725
275725
275725
) (
275087
275087
275724
275724
275724
275724
275724
275403
275403
275724
)

[image: ] (
DT-600-2-00001 UPPER PG5200002-01 GUARD ASSY
) (
3
) (
3
) (
1 2  
) (
1 2  
) (
4
) (
3
) (
2 5 3
) (
2  
) (
11
) (
14
)

 (
DT-600-2-00001 UPPER
) (
000038
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
11
14
) (
90101210020
90302041001
32472870100
32472870200
90180210020
90101210020
32472870201
) (
BOLT WASHER,SPRING PLATE
SUPPORT BOLT,BUTTON BOLT SUPPORT
) (
4
4
2
1
2
2
1
) (
M10X20 10
M10X20 M10X20
) (
275442
275442
275442
)

[image: ] (
DT-600-2-00001 UPPER
PH1060036-02 DETECTOR,OVER WINDING
) (
7
5
) (
4
) (
24
) (
9
8
) (
3 
2
) (
24
22
23
) (
10
) (
33
) (
1
) (
10
) (
21
) (
22
21
)

 (
DT-600-2-00001 UPPER
) (
000039
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
7
8
9
10
21
22
23
24
) (
90131506016
90303070601
90302040601
37000128780
80136340018
31370000010
37000120180
90000000090
80136332014
32370070010
32370072010
14128208000
37001902460
32370020060
) (
BOLT,HEXAGON SOCKET WASHER,PLAIN WASHER,SPRING
PIN PIN,SPLIT SWITCH PIN
RING PIN,SPLIT WEIGHT ASSY WEIGHT
RING ROPE,WIRE END
) (
2
2
2
1
2
1
1
1
1
1
1
2
1
1
) (
M6X16 6
6
4X18
3.2X14
) (
275031
) (
275030
275702
275300
)

[image: ] (
DT-600-2-00001 UPPER
PH1100006-00 DETECTOR,OVER FRONT AREA
) (
1
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000040
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
2
) (
37000530330
32950030010
) (
PLATE BAR
) (
2
1
)

[image: ] (
DT-600-2-00001 UPPER
PH1100039-00 DETECTOR,OVER FRONT AREA
) (
1
) (
3
4
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000041
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
) (
37000530330
32950070010
90101210016
90302041001
) (
PLATE INDICATOR BOLT
WASHER,SPRING
) (
2
1
2
2
) (
M10X16 10
)

[image: ] (
DT-600-2-00001 UPPER
PI1010011-01 MOTOR,HYDRAULIC (SWING)
) (
50
) (
14
) (
17
) (
15
) (
16
) (
10
) (
9
) (
30
)

 (
DT-600-2-00001 UPPER
) (
000042
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
9
10
14
15
16
17
30
50
) (
36660515010
36660515020
80730060012
36660515030
36660515040
36660515050
36660515060
36660510000
) (
WASHER SPRING PIN
RING,RETAINING RING,RETAINING SEAL,OIL
SEAL KIT (REPAIR KIT) MOTOR,HYDRAULIC (SWING)
) (
2
1
2
1
1
1
1
1
) (
6X12
)

[image: ] (
DT-600-2-00001 UPPER
PI1010145-00 MOTOR,HYDRAULIC
) (
35
) (
46
45
43 
53
) (
44
) (
76
) (
48
47
) (
58 53
) (
64 
65 
57 
63
42
) (
54
) (
50
) (
49
) (
100
) (
35
) (
12
) (
32
) (
18
) (
19
 
13
) (
36
) (
31
) (
20
) (
29
) (
23
)

 (
DT-600-2-00001 UPPER
) (
000043
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rem
) (
12
13
18
19
20
23
29
31
32
35
36
42
43
44
45
46
47
48
49
50
53
54
57
58
63
64
65
76
100
) (
36660825010
36660825020
36660825030
36660825040
36660825050
91001211500
36660825060
90131712040
36660825070
36660825080
90131712070
36660825090
36660825120
36660825190
36660825130
36660825140
36660825200
36660825150
36660825210
36660825160
36600755030
90131710060
90131710030
91002904000
91002802200
36660825170
36660825180
36660825100
36660825110
91002801800
91002800800
36660820000
) (
GUIDE,SPRING GUIDE,SPRING SPRING 
RING,RETAINING RING,RETAINING 
O-RING SEAL,OIL
BOLT,HEXAGON SOCKET KEY VALVE,COUNTERBALANCE BOLT,HEXAGON SOCKET PLUNGER ASSY
SPRING SPRING SEAT,SPRING SEAT,SPRING SEAT,SPRING CAP ASSY CAP ASSY CAP
CAP
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET O-RING
O-RING ORIFICE ORIFICE 
<0.6. 
SPRING PLUG
O-RING O-RING
MOTOR,HYDRAULIC
) (
1
1
1
1
1
1
1
4
1
1
4
1
1
1
1
1
1
1
1
1
1
4
4
2
2
1
1
1
1
1
1
1
) (
1A 
G115 
M12X40
M12X70
M10X60 M10X30 1B
 
G40
1B
 
P22
1.2
1B P18
1B P8
) (
275041
275041
275387
275387
) (
275040
275040
275386
)

[image: ] (
DT-600-2-00001 UPPER PI1060001-00 CYLINDER,BRAKE
) (
4
) (
10
) (
5
) (
6
) (
7
) (
6
) (
7
) (
6
) (
7
) (
8
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000044
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
4
5
6
7
8
10
) (
91002803000
36060505010
90302040801
90131508025
36060505020
36060500000
) (
O-RING COVER
WASHER,SPRING BOLT,HEXAGON SOCKET BOOT
CYLINDER,BRAKE
) (
4
1
4
4
1
1
) (
1B
 
P30
8
M8X25
)

[image: ] (
DT-600-2-00001 UPPER PI1100006-01 VALVE,RELIEF
) (
30
) (
4
) (
20
) (
6
) (
5
) (
14
) (
14
)

 (
DT-600-2-00001 UPPER
) (
000045
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
4
5
6
14
20
30
) (
91000501500
91002802200
91002801001
91001001600
58355102000
36601080000
) (
O-RING O-RING O-RING O-RING
VALVE,RELIEF VALVE,RELIEF
) (
1
1
1
2
1
1
) (
AS568-015 1B P22
1B P10A
1A S16
)

[image: ] (
DT-600-2-00001 UPPER PI1100008-01 VALVE,RELIEF
) (
14
) (
14
) (
20
) (
9
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000046
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
2
9
14
20
) (
36631065140
36631065130
91001102100
36601765010
36601760000
) (
O-RING RING,BACKUP O-RING GASKET VALVE,RELIEF
) (
1
1
1
1
1
) (
1A P21
)

[image: ] (
DT-600-2-00001 UPPER PI1120034-01 VALVE,SOLENOID
) (
30
) (
14
) (
12
) (
13
) (
12
) (
22
) (
8
) (
7
) (
21
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000047
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
2
7
8
12
13
14
21
22
30
) (
36641465020
36641465040
36641465050
91001101120
36641465060
36641465070
36641465080
36641465090
36641460000
) (
O-RING SPRING O-RING O-RING
SOLENOID PLATE PLUNGER ASSY BODY ASSY
VALVE,SOLENOID
) (
1
1
1
2
1
1
1
1
1
) (
1A P11.2
)

[image: ] (
DT-600-2-00001 UPPER PI1140010-00 VALVE,CHECK
) (
50
) (
4 
16
15 
811
12
) (
6 9 14
) (
10
7
13
)

 (
DT-600-2-00001 UPPER
) (
000048
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Page
) (
4
6
7
8
9
10
11
12
13
14
15
16
50
) (
36620715010
36620715020
36620715030
36620715040
36620715050
36620715060
91411002500
91001102500
80602110220
80602110380
36620715070
36620715080
36620710000
) (
CAP COVER SEAT SPRING (A) SEAL,DUST SPRING
RING,BACKUP O-RING RING,RITAINING RING,RITAINING SPRING (C) SPRING (D) VALVE,CHECK
) (
1
1
1
1
1
1
2
2
1
1
1
1
1
) (
P25
1A 
P25 
R22 R38
)

[image: ] (
DT-600-2-00001 UPPER
PI1250035-00 VALVE,COUNTERBALANCE
) (
1
) (
12
) (
10
8
) (
20
) (
13
) (
9 
11
) (
4
) (
3
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000049
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rem
) (
1
2
3
4
8
9
10
11
12
13
20
) (
90131708018
36600160010
91002803800
36600070020
91002801600
36600070070
91002802800
80316030020
36600870030
91002801500
36601770000
) (
BOLT,HEXAGON SOCKET COVER
O-RING SPRING O-RING SPRING O-RING PLUG COVER O-RING
VALVE,COUNTERBALANCE
) (
8
1
1
1
1
1
1
1
1
2
1
) (
M8X18 1B
 
P38
1B
 
P16
1B P28 PT1/8
1B P15
)

[image: ] (
DT-600-2-00001 UPPER
PI1250063-00 VALVE,COUNTERBALANCE
) (
50
) (
15 14 13 
11
) (
10 7
) (
18 
21 20 19
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000050
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rem
) (
3
7
10
11
13
14
15
18
19
20
21
50
) (
91002801400
36601665020
91001001600
36601665030
91002803400
36601665050
91410002500
91002802600
91001301600
91002801000
91410001000
36603110000
) (
O-RING SPRING O-RING SPRING O-RING O-RING
RING,BACKUP 
O-RING
O-RING O-RING
RING,BACKUP VALVE,COUNTERBALANCE
) (
3
1
1
1
1
1
1
1
1
1
1
1
) (
1B
 
P14
1A
 
S16
1B 
P34 
P25 P25
1B 
P26 
WP16 1B 
P10 
P10
)

[image: ] (
DT-600-2-00001 UPPER
PI1250105-01 VALVE,COUNTERBALANCE
) (
21
11
) (
20
8
) (
13
) (
12
) (
9
) (
18
) (
6
) (
50
) (
18
) (
15
)

[image: ] (
DT-600-2-00001 UPPER
PI1250105-01 VALVE,COUNTERBALANCE
) (
34
) (
50
) (
18
)

 (
DT-600-2-00001 UPPER
) (
000051
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rem
) (
6
8
9
11
12
13
15
18
20
21
50
) (
36601665010
91002802500
91002803400
91002801000
91001301600
91002802800
36601035070
91002801400
91410002500
91410001000
36601030000
) (
SPRING 
(A) 
O-RING
O-RING O-RING O-RING O-RING
SPRING 
(B) 
O-RING
RING,BACKUP RING,BACKUP VALVE,COUNTERBALANCE
) (
1
1
1
1
1
1
1
3
1
1
1
) (
1B
 
P25
1B
 
P34
1B 
P10 
WP16 1B
 
P28
1B P14 P25 P10
)

[image: ] (
DT-600-2-00001 UPPER PI1440007-00 METER,LOAD
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000052
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
) (
36681030000
) (
METER,LOAD
) (
1
)

[image: ] (
DT-600-2-00001 UPPER
PI5070003-00 INDICATOR ASSY,OVERWIND
) (
7
5
4
) (
24
) (
9
8
) (
3
2
) (
24
22
23
) (
10
) (
33
) (
1
) (
10
) (
21
) (
22
21
)

 (
DT-600-2-00001 UPPER
) (
000053
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
See a
) (
1
2
3
4
5
7
8
9
10
21
22
23
24
33
) (
*
) (
90131506016
90303070601
90302040601
37000128780
80136340018
32370081000
37000120180
90000000090
32370070010
32370080100
32370072010
31371923000
14128208000
37001902460
37001905070
32370020060
32472090200
32370080200
) (
BOLT,HEXAGON SOCKET WASHER,PLAIN WASHER,SPRING
PIN PIN,SPLIT
SWITCH ASSY PIN
RING
WEIGHT ASSY WEIGHT ASSY WEIGHT WEIGHT
RING ROPE,WIRE ROPE,WIRE END
CHAIN ASSY CHAIN ASSY
) (
2
2
2
1
2
1
1
1
1
1
1
1
2
1
1
1
1
1
) (
M6X16 6
6
4X18
3X0.375M
) (
275712
275712
275301
275703
275712
) (
275713
275713
275711
275711
275702
275300
275702
275711
)

[image: ] (
DT-600-2-00001 UPPER PK1100046-00 SWING FRAME
) (
6
) (
7
) (
5
) (
8
) (
3
) (
2
) (
21
) (
23
24
) (
15
) (
1
) (
16
) (
23
24
) (
22
) (
11
12
) (
10
) (
22
) (
15
) (
6
7
17
) (
4
) (
14
) (
9
) (
13
)

 (
DT-600-2-00001 UPPER
) (
000054
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
21
22
23
24
) (
37000127630
37001600330
80136380071
32230070010
37000507400
90101210022
90302041001
37000114710
90101216140
90101216160
90201201600
37001501320
90302041601
90303501601
32230070020
32230070040
32230070030
32230070050
37000525160
32230010020
90303071001
32270040010
37000508890
90101208012
90302040801
) (
PIN NUT,CASTLE PIN,SPLIT
TABLE,SLEWING PLATE
BOLT WASHER,SPRING PIN
BOLT BOLT NUT BOLT
WASHER,SPRING WASHER,PLAIN WEIGHT
WEIGHT SUPPORT SUPPORT BAR PLATE
WASHER,PLAIN COVER
PLATE BOLT
WASHER,SPRING
) (
1
1
1
1
1
3
3
1
3
3
6
26
26
26
1
1
1
1
2
1
1
1
4
4
4
) (
8X71
M10X22 10
M16X140 M16X160 M16 M16X60 16
16
10
M8X12 8
) (
275134
275122
275134
275134
) (
275133
275121
275133
275133
275133
)

[image: ] (
DT-600-2-00001 UPPER PK1100191-01 SWING FRAME
) (
6
) (
7
) (
3
) (
5
) (
2
) (
8
) (
34
) (
6
) (
7
) (
15
) (
16
) (
1
) (
11
12
) (
10
) (
6
) (
13
) (
7
) (
15
) (
14
) (
16
) (
18
7
17
) (
9
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000055
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
34
) (
37000152000
37001600330
80136380071
32230328010
37000507400
90101210022
90101210022
90302041001
90302041001
90302041001
37000152950
90101216160
90201201600
37001505940
90303501805
32230070040
32230070050
37000525160
32230010020
37000518610
90101210016
32230070060
) (
PIN NUT,CASTLE PIN,SPLIT
TABLE,SLEWING PLATE
BOLT BOLT
WASHER,SPRING WASHER,SPRING WASHER,SPRING PIN
BOLT NUT BOLT
WASHER,PLAIN WEIGHT SUPPORT
BAR PLATE PLATE BOLT SUPPORT
) (
1
1
1
1
1
3
2
3
5
4
1
3
6
29
29
1
1
2
1
1
2
1
) (
8X71
M10X22 M10X22 10
10
10
M16X160 M16 M18X60 18
M10X16
) (
275309
275236
275309
275236
275236
275213
) (
275308
275235
275308
275212
275212
275212
275212
275308
)

[image: ] (
DT-600-2-00001 UPPER PK1120052-03 SWING TABLE
) (
21
) (
28
27
) (
26
) (
27
28
) (
29
) (
27
) (
28
) (
25
24
) (
22
) (
26
) (
23
) (
26
) (
6
) (
1
2
8
) (
1
2
) (
3
9
) (
9
) (
1
2
8
) (
7
) (
8
) (
2
) (
1
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000056
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
6
7
8
9
21
22
23
24
25
26
27
28
29
) (
90101208016
90302040801
32250050010
32250050020
32250050050
32250050030
32250050040
90303070801
37000521820
32250050100
32250041100
32250043010
32250041300
32250041200
32250043020
90131508018
90131508016
90201200800
90302040801
32250043030
) (
BOLT WASHER,SPRING SUPPORT COVER
COVER COVER FRAME
WASHER,PLAIN PLATE SUPPORT SEAT SUPPORT ADJUSTER ADJUSTER SUPPORT
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET NUT
WASHER,SPRING SUPPORT
) (
12
12
1
1
1
1
1
6
1
1
1
1
1
1
1
10
10
10
10
1
) (
M8X16 8
8
M8X18 M8X16 M8
8
) (
275090
275309
275274
) (
275089
275308
275273
)

[image: ] (
DT-600-2-00001 UPPER
PK1200137-00 COVER,SWING FRAME
) (
3 
4
) (
3 
4
) (
2
) (
2
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000057
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
) (
32270040010
37000508890
90101208012
90302040801
) (
COVER PLATE BOLT
WASHER,SPRING
) (
1
4
4
4
) (
M8X12 8
)

[image: ] (
DT-600-2-00001 UPPER PK1330253-00 COVER (WINCH)
) (
1
) (
3 4
5
) (
1
) (
3 4
5
) (
2
) (
3 4
5
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000058
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
) (
32472600100
32472602000
37000541030
90101208012
90302040801
90303070801
) (
COVER COVER PLATE BOLT
WASHER,SPRING WASHER,PLAIN
) (
1
1
4
4
4
4
) (
M8X12 8
8
) (
275454
) (
275453
)

[image: ] (
DT-600-2-00001 UPPER
PK1330414-00 COVER (WIRE GUARD:2 PCS)
) (
2 3
4
) (
2 3  
4
) (
6
) (
1
) (
1
) (
6
) (
5
) (
2 3
4
) (
6
)

 (
DT-600-2-00001 UPPER
) (
000059
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
) (
32472830100
90101208014
90302040801
90303070801
32472830200
37000555360
) (
COVER BOLT
WASHER,SPRING WASHER,PLAIN PLATE,NAME PLATE
) (
2
12
12
12
1
12
) (
M8X14 8
8
)

[image: ] (
DT-600-2-00001 UPPER
PL1010079-02 OPERATION SYSTEM, CONTROL VALVE
) (
20
) (
19
) (
31
) (
31
) (
18
) (
31
) (
17
) (
31
) (
36
) (
16
) (
14
) (
33
) (
31
) (
36
) (
36
) (
15
) (
14
) (
33
) (
14
) (
31
) (
36
) (
36
) (
33
) (
101
) (
36
) (
36
) (
33
) (
36
) (
36
) (
51
) (
33
) (
36
) (
36
) (
52
) (
53
) (
54
) (
33
) (
10
) (
36
) (
55
) (
7
) (
6
) (
21
) (
8
) (
5
) (
7
) (
12
) (
6
) (
5
) (
3
) (
8
) (
13
) (
2
3
) (
2
3
4
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000060
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial 27573
27508
27508
27569
) (
1
2
3
4
5
6
7
8
10
12
13
14
15
16
17
18
19
20
21
31
33
36
51
53
54
55
101
) (
36632280000
36638740000
90101210030
90302041001
90303071001
31320020071
90203200800
32320060010
37000120030
37000129200
80136320010
37000115680
37000135360
90101210018
37000518780
32320060020
32320060030
32320060040
32320060050
32320060060
32320060070
80456950401
31320020010
31320020020
82456106000
82456106000
82455106000
80804022010
33320001200
90303070601
80136320014
33320001210
33320001040
) (
VALVE,MANUAL CONTROL
VALVE ASSY,SELECTOR (MANUAL CONT.) BOLT
WASHER,SPRING WASHER,PLAIN ADJUSTER
NUT ROD PIN PIN
PIN,SPLIT PIN
PIN BOLT PLATE
LEVER ASSY LEVER ASSY LEVER ASSY LEVER ASSY LEVER ASSY LEVER ASSY
JOINT,SELF SEALING (COUPLER) KNOB (BLACK)
KNOB (RED) NIPPLE,GREASE NIPPLE,GREASE NIPPLE,GREASE BEARING,PLAIN LEVER WASHER,PLAIN PIN,SPLIT SUPPORT LEVER ASSY
) (
1
1
4
5
1
6
6
6
12
12
12
1
1
1
3
1
1
1
1
1
1
1
5
1
1
5
5
12
1
1
1
1
1
) (
M10X30 10
10
M8
2X10
M10X18
1/4-28UNF
1/4-28UNF 
A-M6F
 
FE
6
2X14
) (
275731
275082
275082
275397
275700
)

[image: ] (
DT-600-2-00001 UPPER
PL1030067-02 OPERATION SYSTEM, ACCELERATOR
) (
21
) (
23
) (
22
) (
25
) (
11
10
9
) (
27
) (
52
) (
24
) (
21
) (
26
) (
52
) (
62
) (
15
14
) (
34
) (
28
) (
52
) (
52
) (
15
) (
29
) (
14
) (
62
) (
1
) (
32
) (
15
) (
33
) (
15
) (
14
) (
8
) (
31
) (
16
) (
6
) (
10
) (
52
) (
17
) (
15
) (
19
) (
20
) (
41
) (
52
) (
42
) (
30
) (
14
) (
52
) (
14
15
) (
52
) (
8
) (
12
) (
7
) (
13
) (
7
) (
8
) (
18
) (
2
) (
52
) (
3
) (
5
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000061
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
41
42
52
62
) (
32330050010
32330022010
90101210020
90302041001
90303071001
32330030020
90303070801
80136320016
32330020120
90303070601
80720102012
32330050020
37000104920
90303071201
90303071201
80136332025
90102210035
90203201000
37000105730
16314010000
32330030030
32330050060
37000400510
32330020110
80720104032
32330050030
82400000075
82400000215
32330020070
32330050040
32330050050
32330030050
32330030060
32330050070
90101208015
90302040801
42823500200
32330022130
90201200800
37000400510
37000400510
80824001208
) (
LEVER SUPPORT BOLT
WASHER,SPRING WASHER,PLAIN ROD ASSY WASHER,PLAIN PIN,SPLIT
END WASHER,PLAIN PIN,SPRING PEDAL
PIN WASHER,PLAIN WASHER,PLAIN PIN,SPLIT BOLT
NUT PIN SPRING ROD ROD
BEARING,PLAIN LEVER PIN,SPRING SHAFT GROMMET GROMMET SUPPORT
ROD SUPPORT LEVER SUPPORT SUPPORT BOLT
WASHER,SPRING PLATE
ROD NUT
BEARING,PLAIN BEARING,PLAIN BEARING,PLAIN
) (
1
1
2
2
2
1
2
3
1
2
1
1
1
5
6
5
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
2
2
2
1
1
7
2
2
) (
M10X20 10
10
8
2X16
6
2X12
12
12
3.2X25 M10X35 M10
4X32
M8X15 8
M8
) (
275018
275018
275018
275830
275474
) (
275017
275017
275017
275473
)

[image: ] (
DT-600-2-00001 UPPER
PN1010184-03 ELECTRICAL ACCESSORIES
) (
25
) (
46
47
43
44
44
45
) (
12
13
14
9
12
1314
) (
31
24
) (
23
) (
22
) (
22
) (
17
1
) (
32
) (
12
16
26
) (
15
) (
24
) (
3 
4
 
5
) (
18
18
) (
13
22
) (
11
40
) (
4
) (
18
) (
18
) (
18
) (
28
) (
20
) (
24
) (
21
) (
13
24
22
) (
18
) (
18
) (
7
) (
6
1
2
) (
23
) (
19
) (
18
) (
27
) (
29
) (
13
24
) (
10
) (
2 
1
) (
18
) (
8
) (
18
) (
18
) (
51
52
53
54
)

 (
DT-600-2-00001 UPPER
) (
000062
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (
275202
275053
275375
275053
275053
275053
275426
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
31
32
40
43
44
45
46
47
51
52
53
54
) (
90302040801
90101208016
80136332020
90303071201
37001102460
32430080010
32430080020
82100000001
82100002600
32430030010
82400000216
82100001354
90101206012
90302040601
90302040601
82100002052
32430080030
32430080040
90131508012
82100001173
32430080050
32430100020
91810130240
31370250010
37000705910
82100000734
90201200600
90201200600
32430080060
32430100030
90101206016
32430030030
82100002002
90441340060
59481504000
82100002851
32430080030
82100000044
82100000897
82100000665
82100000895
82100001658
82100001694
42430130410
42430130450
80720103025
82100000081
) (
WASHER,SPRING BOLT
PIN,SPLIT WASHER,PLAIN ROLLER SUPPORT HARNESS HORN
HORN (HIGH PITCH) HARNESS GROMMET
LAMP BOLT
WASHER,SPRING WASHER,SPRING CLAMP PLATE,NAME SUPPORT
BOLT,HEXAGON SOCKET <M8X12. CLAMP ASSY
HARNESS HARNESS FASTENER REEL,CORD CLAMP ASSY RELAY
NUT NUT
SWITCH ASSY
SWITCH ASSY (WITH HARNESS,3 SW) BOLT
PLATE CLAMP
SCREW,TAPPING RELAY
RELAY PLATE,NAME
BULB,LAMP (24V 60/60W> SWITCH,TOGGLE
CAP (BLACK) SWITCH,TOGGLE SWITCH,PUSH
COVER (RUBBER/BLACK) ROD
SUPPORT PIN,SPRING SWITCH,LIMIT
) (
5
3
1
2
1
1
1
1
1
1
1
1
2
5
6
1
1
1
2
20
1
1
1
1
4
1
5
6
1
1
3
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
) (
8
M8X16 3.2X20
12
L=450
L=5100 
C30NG79-H 
24V 60W M6X12
6
6
L=65
D=8
M6 M6
M6X16
WR6 M4X6
3X25
) (
275203
275054
275054
275054
275054
275054
275427
275376
)

[image: ] (
DT-600-2-00001 UPPER PN1350070-02 REEL,CORD
) (
500
) (
8
) (
1
) (
3
) (
24
) (
25
) (
26
) (
6
) (
7
) (
4
) (
19
) (
11
13
) (
12
14
) (
9
) (
17
) (
18
) (
5
) (
15
) (
2
) (
10
) (
21
) (
22
) (
23
) (
16
) (
30
) (
27
)

[image: ] (
DT-600-2-00001 UPPER PN1350070-02 REEL,CORD
) (
500
) (
152
) (
111
) (
114
) (
115
) (
151
) (
110
) (
115
) (
114
) (
111
) (
112
) (
153
) (
119 
120
) (
113
)

 (
DT-600-2-00001 UPPER
) (
000063
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
P
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
21
22
23
24
25
26
27
30
110
111
112
113
114
115
119
120
151
152
153
500
) (
31370255010
31370255020
31370255030
31370255040
31370255050
80175105012
31370255060
31370255070
31370255080
31370255090
80175104012
90240200400
90303100401
90302040401
31370255100
82100000080
31370255110
90102205008
31370255120
90441230010
90302040301
90303100301
90102205012
90201200500
90303100501
82100000192
82100000191
31370257510
31370257520
31370257530
31370257540
31370257550
90102205008
31370257560
31370257570
31370257580
31370257590
31370257600
31370250010
) (
PLATE CASE DRUM
PLATE (DRUM) SPRING SCREW,MACHINE NUT
SHAFT BRUSH PLATE
SCREW,MACHINE NUT,CAP WASHER,PLAIN WASHER,SPRING RING,SLIP
CORD (1-LINE) WASHER BOLT GROMMET
SCREW,MACHINE WASHER,SPRING WASHER,PLAIN BOLT
NUT WASHER,PLAIN TERMINAL TERMINAL PLATE SCREW,MACHINE RING,SLIP
CORD ASSY (MAIN) WASHER
BOLT
BOLT (WITH W) NUT
CASE ASSY SPRING ASSY CORD ASSY (SUB) REEL,CORD
) (
1
1
1
1
1
1
1
1
1
1
2
2
2
2
1
9
2
2
1
4
4
4
4
4
8
1
1
1
4
1
1
2
2
4
4
1
1
1
1
) (
M
) (
M5X12
M4X12 M4
4
4
M5X8
M3X10 3
3
M5X12 M5
5
M3X6 L=8.6M
M5X8 M5X12
) (
275442
275442
275442
275442
275442
275442
275442
275442
275442
275442
275442
) (
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
275441
)

[image: ] (
DT-600-2-00001 UPPER PO1010166-02 PLATE,INDICATION
) (
26
) (
8 
28 
9 
29
11
10
) (
26
) (
30
 
2
) (
10
) (
9
) (
7
) (
16
17
18
19
20
21
) (
11
) (
8
) (
15
) (
27
) (
1
) (
13
14
) (
3
) (
25
) (
5
6
) (
23
) (
22
) (
24
) (
4
) (
31
)

 (
DT-600-2-00001 UPPER
) (
000064
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
7
8
9
10
11
14
15
16
17
18
19
20
21
22
23
24
25
26
28
29
30
31
) (
32390140010
12647115000
37002209510
13117014000
37002200180
32390140070
18617081000
32390140020
32390140030
32390050060
32390140040
32390140050
32390050100
32390140080
80147310420
32390050110
32390050120
37002203620
37002202000
37002202010
42390010050
37002203630
90201201000
90101210016
90101210018
11627023001
31391150120
12117140000
37002209550
32940720020
32390140090
32940720050
32940720030
31390040010
) (
PLATE,NAME (DT-600) PLATE,NAME (TADANO) PLATE,NAME (TADANO) PLATE,NAME (2.9TON) PLATE,NAME (2.9TON) PLATE,NAME (11.66M-370KG) CASE
PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME PLATE,CAUTION PLATE,NAME RIVET PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME PLATE,NAME NUT
BOLT BOLT INDICATOR INDICATOR
PLATE,NAME (GREASE) PLATE,NAME 
(TADANO) 
PLATE,CAUTION PLATE,CAUTION PLATE,CAUTION PLATE,CAUTION INDICATOR
) (
2
2
2
2
2
1
1
1
1
1
1
1
1
1
4
1
1
1
1
1
1
1
1
1
1
1
1
12
1
1
1
1
1
1
) (
3.2X6
M10 M10X16 M10X18
) (
275134
275397
275331
275228
275225
275134
275331
275376
275331
275331
275331
) (
275133
275396
275330
275227
275224
275330
275375
)

[image: ] (
DT-600-2-00001 UPPER
PO1012579-01 PLATE ASSY,NAME (OIL)
) (
11
) (
12
) (
1
) (
2
) (
1
) (
2
) (
11
) (
12
)

 (
DT-600-2-00001 UPPER
) (
000065
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial 
N 
275429
275429
) (
1
2
11
12
) (
37002205170
37002205210
37002217330
37002219500
) (
PLATE,NAME (HYDRAULIC OIL LL) PLATE,NAME (OIL ISO VG46 ,EXP) PLATE,CAUTION (TADANO HYDRAULIC) PLATE,CAUTION (OIL/FOR EXP.)
) (
1
1
1
1
) (
275430
275430
)

[image: ] (
DT-600-2-00001 UPPER PP2010000-02 AUGER
) (
6
) (
3
) (
21
) (
4
) (
22
) (
23
24
) (
1
) (
4
) (
25
) (
7
) (
21 
22
) (
11
2
) (
23
25
) (
24
) (
3
) (
12
) (
5
) (
13
) (
5
) (
9
) (
11
) (
12
) (
8
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000066
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
11
12
13
21
22
23
24
25
) (
36340050000
32490020010
32490020060
32490020070
80316030060
32490020030
32490020110
90710006080
32490020040
32490020051
32490020100
80720110080
90201401800
90101718140
90131510020
32490022030
37001200470
32490022040
32490022060
32490022050
80720105018
) (
DRIVING UNIT,AUGER COUPLING
PIN ASSY PIN ASSY PLUG SHAFT SHAFT SCREW,SET SCREW DRILL
DRILL,AUGER (450 S) PIN,SPRING
NUT BOLT
BOLT,HEXAGON SOCKET PIN
SPRING GUIDE GUIDE GRIP PIN,SPRING
) (
1
1
1
1
2
1
1
2
1
1
1
1
6
3
1
1
1
1
1
1
1
) (
PT3/8
M6X8 450
M18 M18X140 M10X20
5X18
) (
275023
275094
275023
275094
275023
) (
275022
275093
275022
275093
275022
)

[image: ] (
DT-600-2-00001 UPPER
PP2010002-02 AUGER (450,OPTION)
) (
100
) (
9
 
10
) (
6
) (
3
) (
8
7
) (
21
) (
4
) (
22
23
) (
6
) (
25
) (
4
) (
24
) (
26
) (
3
) (
5
) (
31
22
) (
33
26
) (
34
) (
3
) (
41
) (
42
) (
24
) (
43
44
) (
2
) (
1
) (
7
)

 (
DT-600-2-00001 UPPER
) (
000067
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
21
22
23
24
25
26
31
33
34
41
42
43
44
100
) (
90101916150
90201401600
32490020020
32490020070
32490023000
80316030060
32470220010
32470220030
90710006080
90710006080
32470220020
82456106000
37001504060
90302041801
37000115560
37001200470
32490022010
80720105028
80720105028
32490022020
80720105018
32490022030
32490022060
32490022050
32490023010
37001200720
32490253510
32490253520
32470220000
) (
BOLT NUT
PIN ASSY PIN ASSY PIN ASSY PLUG SCREW SCREW SCREW,SET SCREW,SET KEY
NIPPLE,GREASE BOLT WASHER,SPRING PIN
SPRING GUIDE PIN,SPRING PIN,SPRING GRIP PIN,SPRING PIN
GUIDE GRIP PIN SPRING GUIDE GRIP
AUGER (450)
) (
1
2
1
1
1
2
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
M16X150 M16
PT3/8
M6X8 M6X8
1/4-28UNF
18
5X28
5X28
5X18
) (
275028
275094
275094
275028
275094
275094
275094
275094
275028
275028
275028
275094
275094
275094
275094
) (
275027
275093
275093
275093
275027
275027
275093
275027
275027
275027
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2010009-03 AUGER (250.PENGO)
) (
1
) (
2
) (
4
) (
3
) (
5
) (
21
) (
22
) (
25
) (
100
) (
23
) (
24
) (
8
) (
32
) (
51
) (
42
) (
41
) (
7
) (
36
) (
31
) (
35
33
39
) (
6
) (
34
) (
38
)

 (
DT-600-2-00001 UPPER
) (
000068
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
21
22
23
24
25
31
32
33
34
35
36
38
39
41
42
51
100
) (
37001504060
37001504060
90302041801
90302041801
32490023000
32490023000
90710006080
90710006080
82456106000
82456106000
90101918140
90101918140
90201401800
90201401800
32471020010
32471020010
32490023010
32490023010
37001200720
37001200720
32490253510
32490253510
32490253520
32490253520
80720105028
80720105028
32471012000
32471012000
32471012100
32471012100
32470720300
32470720300
32470720400
32470720400
90101512150
90101512150
90201401200
90201401200
90101510050
90101510050
90203401000
90203401000
32470720600
32470720600
32470720500
32470720500
32470720200
32470720200
32471028010
32471028010
) (
BOLT BOLT
WASHER,SPRING WASHER,SPRING PIN ASSY
PIN ASSY SCREW,SET SCREW,SET NIPPLE,GREASE NIPPLE,GREASE BOLT
BOLT NUT NUT SCREW SCREW PIN
PIN SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING SUPPORT SUPPORT HOLDER HOLDER ADAPTER ADAPTER
BIT,PILOT (PENGO.FH205) BIT,PILOT (PENGO.FH205) BOLT
BOLT NUT NUT BOLT BOLT NUT NUT
TOOTH (PENGO.1652) TOOTH (PENGO.1652) CUSHION
CUSHION BOLT ASSY BOLT ASSY SCREW ASSY SCREW ASSY
) (
1
1
1
1
1
1
2
2
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
2
2
1
1
1
1
1
1
1
1
) (
18
18
M6X8 M6X8
1/4-28UNF
1/4-28UNF 
M18X140 M18X140 M18
M18
5X28
5X28
M12X150 M12X150 M12
M12 M10X50 M10X50 M10 M10
)

[image: ] (
DT-600-2-00001 UPPER
PP2010010-01 AUGER (650.S-TYPE,OPTION)
) (
1 
2
) (
4
) (
5
) (
21
22
) (
25
) (
3
) (
23
24
) (
8
) (
100
) (
7
) (
6
) (
9
)

 (
DT-600-2-00001 UPPER
) (
000069
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
7
8
9
21
22
23
24
25
100
) (
37001504060
90302041801
32490023000
90710006080
82456106000
90101918140
90201401800
32471060010
32471060020
32490023010
37001200720
32490253510
32490253520
80720105028
32471060000
) (
BOLT WASHER,SPRING PIN ASSY SCREW,SET NIPPLE,GREASE BOLT
NUT SCREW
HEAD,AUGER PIN
SPRING GUIDE GRIP PIN,SPRING
AUGER (650.S-TYPE,OPTION)
) (
1
1
1
2
1
1
2
1
1
1
1
1
1
1
1
) (
18
M6X8
1/4-28UNF M18X140 M18
5X28
)

[image: ] (
DT-600-2-00001 UPPER
PP2010011-03 AUGER (300.PENGO)
) (
12
 
13
) (
6
) (
3
) (
6
) (
14
7
) (
31
 
32
) (
100
) (
35
) (
4
) (
33 
34
) (
4
) (
21
) (
22
) (
23
) (
3
) (
25
) (
24
) (
7
) (
52
) (
71
) (
62
60
56
51
) (
61
) (
11
) (
55
) (
53
59
) (
10
) (
8
) (
45
) (
54
) (
58
)

 (
DT-600-2-00001 UPPER
) (
000070
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
45
100
) (
32490020070
32490023000
32490023000
80316030060
90710006080
90710006080
32470350010
32470350020
32470350020
32470340020
32470340020
90101918140
90101918140
90201401800
90201401800
37001504060
37001504060
90302041801
90302041801
82456106000
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
32490023010
37001200720
37001200720
32490253510
32490253510
32490253520
32490253520
80720105028
80720105028
32470590000
32470590000
32470358010
32470358010
) (
PIN ASSY PIN ASSY PIN ASSY PLUG SCREW,SET SCREW,SET SCREW SCREW SCREW DRILL DRILL
BOLT BOLT NUT NUT BOLT BOLT
WASHER,SPRING WASHER,SPRING NIPPLE,GREASE NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
PIN SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING BIT,CUTTER BIT,CUTTER SCREW ASSY SCREW ASSY
) (
1
1
1
2
2
2
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
) (
PT3/8 M6X8 M6X8
300
300
M18X140 M18X140 M18
M18
18
18
1/4-28UNF
1/4-28UNF
5X18
5X28
5X28
) (
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2010012-02 AUGER (400.PENGO)
) (
12
13
) (
6
) (
14
7
) (
6
) (
31
) (
32
) (
35
) (
3
) (
4
) (
33
) (
34
) (
4
) (
21
) (
22
23
25
24
) (
3
) (
100
) (
7
) (
52
) (
62
) (
60
) (
61
) (
11
) (
51
55
) (
56
) (
10
) (
53
59
) (
8
) (
58
) (
45
) (
54
)

 (
DT-600-2-00001 UPPER
) (
000071
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
45
100
) (
32490020070
32490023000
32490023000
80316030060
90710006080
90710006080
32470360010
32470360020
32470360020
32470260020
32470260020
90101918140
90101918140
90201401800
90201401800
37001504060
37001504060
90302041801
90302041801
82456106000
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
32490023010
37001200720
37001200720
32490253510
32490253510
32490253520
32490253520
80720105028
80720105028
32470590000
32470590000
32470368010
32470368010
) (
PIN ASSY PIN ASSY PIN ASSY PLUG SCREW,SET SCREW,SET SCREW SCREW SCREW DRILL DRILL
BOLT BOLT NUT NUT BOLT BOLT
WASHER,SPRING WASHER,SPRING NIPPLE,GREASE NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
PIN SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING BIT,CUTTER BIT,CUTTER SCREW ASSY SCREW ASSY
) (
1
1
1
2
2
2
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
3
3
1
1
) (
PT3/8 M6X8 M6X8
400
400
M18X140 M18X140 M18
M18
18
18
1/4-28UNF
1/4-28UNF
5X18
5X28
5X28
) (
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
275097
) (
275096
275096
275096
275096
275096
275096
275096
275096
)

[image: ] (
DT-600-2-00001 UPPER
PP2010013-02 AUGER (350.PENGO)
) (
12
13
) (
6
) (
14
7
) (
6
) (
31
) (
32
) (
35
) (
3
) (
4
) (
33
) (
34
) (
4
) (
21
) (
22
23
) (
3
) (
100
) (
25
24
) (
7
) (
52
) (
62
60
56
51
) (
61
) (
11
) (
10
) (
55
) (
53
59
) (
8
) (
45
) (
58
) (
54
)

 (
DT-600-2-00001 UPPER
) (
000072
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
45
100
) (
32490020070
32490023000
32490023000
80316030060
90710006100
90710006080
90710006080
32470390010
32470390020
32470390020
32470400020
32470400020
90101918140
90101918140
90201401800
90201401800
37001504060
37001504060
90302041801
90302041801
82456106000
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
32490023010
37001200720
37001200720
32490253510
32490253510
32490253520
32490253520
80720105028
80720105028
32470590000
32470590000
32470398010
32470398010
) (
PIN ASSY PIN ASSY PIN ASSY PLUG SCREW,SET SCREW,SET SCREW,SET SCREW SCREW SCREW DRILL DRILL
BOLT BOLT NUT NUT BOLT BOLT
WASHER,SPRING WASHER,SPRING NIPPLE,GREASE NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
PIN SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING BIT,CUTTER BIT,CUTTER SCREW ASSY SCREW ASSY
) (
1
1
1
2
2
1
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
2
1
1
) (
PT3/8 M6X10 M6X8 M6X8
350
350
M18X140 M18X140 M18
M18
18
18
1/4-28UNF
1/4-28UNF
5X18
5X28
5X28
) (
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER PP2010014-01 AUGER (200)
) (
12
13
) (
6
) (
14
7
) (
4
) (
6
) (
4
) (
21
22
 
23
25 
24
) (
3
) (
7
) (
31
) (
32
) (
35
) (
3
) (
33
34
) (
100
) (
11
) (
10
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000073
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
100
) (
32490020070
32490023000
32490023000
80316030060
90710006100
90710006080
90710006080
32470430010
32470430030
32470430030
32470430020
32470430020
90171118160
90101918140
90101918140
90201401800
90201401800
37001504060
37001504060
90302041801
90302041801
82456106000
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
32490023010
37001200720
37001200720
32490253510
32490253510
32490253520
32490253520
80720105028
80720105028
32470430000
32470430000
) (
PIN ASSY PIN ASSY PIN ASSY PLUG SCREW,SET SCREW,SET SCREW,SET SCREW SCREW SCREW DRILL DRILL
BOLT BOLT BOLT NUT NUT BOLT BOLT
WASHER,SPRING WASHER,SPRING NIPPLE,GREASE NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
PIN SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING AUGER
 
(200)
AUGER
 
(200)
) (
1
1
1
2
2
2
2
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
PT3/8 M6X10 M6X8 M6X8
M18X160 M18X140 M18X140 M18
M18
18
18
1/4-28UNF
1/4-28UNF
5X18
5X28
5X28
) (
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2010015-01 AUGER (600.OPTION)
) (
12
13
) (
6
) (
14
7
) (
4
) (
6
) (
4
) (
21
22
) (
3
) (
23
25
 
24
) (
7
) (
31
) (
32
) (
35
) (
3
) (
33
34
) (
100
) (
11
) (
10
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000074
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
100
) (
32490020070
32490023000
80316030060
90710006080
32470540010
32470540030
32470540020
90101918140
90201401800
37001504060
90302041801
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
37001200720
32490253510
32490253520
80720105028
32470540000
) (
PIN ASSY PIN ASSY PLUG SCREW,SET SCREW SCREW DRILL
BOLT NUT BOLT
WASHER,SPRING NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
SPRING GUIDE GRIP PIN,SPRING
AUGER (600.OPTION)
) (
1
1
2
2
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
PT3/8 M6X8
M18X140 M18
18
1/4-28UNF
5X18
5X28
) (
275094
275094
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER PP2010016-03 AUGER (450,P)
) (
12
13
) (
6
) (
14
7
) (
6
) (
31
) (
32
) (
35
) (
3
) (
4
) (
33
) (
34
) (
4
) (
21
) (
22
) (
3
) (
23
) (
100
) (
25
) (
24
) (
7
) (
42
) (
52
) (
61
) (
50
) (
51
) (
11
) (
41
45
) (
47 
46
) (
10
) (
43
) (
46
) (
49
) (
8
) (
48
) (
44
)

 (
DT-600-2-00001 UPPER
) (
000075
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
3
4
6
7
8
10
11
12
13
14
21
22
23
24
25
31
32
33
34
35
41
42
43
44
45
46
47
48
49
50
51
52
61
100
) (
32490023000
32490020070
80316030060
90710006080
32490020040
32490022000
32490020100
90101918140
90201401800
37001504060
90302041801
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
37001200720
32490253510
32490253520
80720105028
32470720010
32470720100
32470720300
32470720400
90101512140
90101512150
90201401200
90201401200
90302041201
90101510050
90203401000
32470720700
32470720600
32470720500
32470720200
32490028030
) (
PIN ASSY PIN ASSY PLUG SCREW,SET SCREW SCREW
DRILL,AUGER (450 S) BOLT
NUT BOLT
WASHER,SPRING NIPPLE,GREASE PIN
SPRING GUIDE GRIP PIN,SPRING PIN
SPRING GUIDE GRIP PIN,SPRING SUPPORT
HOLDER (WITH BOLT&NUT) ADAPTER
BIT,PILOT (PENGO.FH205) BOLT
BOLT NUT NUT
WASHER,SPRING BOLT
NUT
TOOTH (PENGO.1650) TOOTH (PENGO.1652) CUSHION
BOLT ASSY SCREW ASSY
) (
1
1
2
2
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
2
2
1
3
2
1
) (
PT3/8 M6X8
M18X140 M18
18
1/4-28UNF
5X18
5X28
M12X150 M12
M12 12
M10X50 M10
) (
275094
275094
275094
275094
275094
275434
275094
275434
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
275093
275093
275433
275433
275433
)

[image: ] (
DT-600-2-00001 UPPER PP2010017-00 AUGER
) (
1
) (
7
) (
2
) (
6
) (
3
) (
5
)

 (
DT-600-2-00001 UPPER
) (
Rem
) (
000076
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
1
2
3
5
6
7
) (
36340260000
32490520010
32490025000
32490520020
32490020110
32490023500
90131510020
90101718140
90171118160
90201401800
) (
DRIVING UNIT,AUGER COUPLING COUPLING
 
(LONG)
COUPLING (AUGER/SHAFT) SHAFT
SHAFT
BOLT,HEXAGON SOCKET BOLT
BOLT NUT
) (
1
1
1
1
1
1
1
2
2
4
) (
M10X20 M18X140 M18X160 M18
) (
275251
275251
) (
275250
275250
)

[image: ] (
DT-600-2-00001 UPPER
PP2010020-01 AUGER (400.R6,OPTION)
) (
100
) (
4
) (
5
) (
9
) (
1
) (
2
) (
7
) (
3
) (
6
6
) (
8
) (
25
) (
7
) (
21
) (
22
) (
23
) (
24
)

 (
DT-600-2-00001 UPPER
) (
000077
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
4
5
6
7
8
9
21
22
23
24
25
100
) (
37001504060
90302041801
32490023000
32470360020
90101918140
90201401800
90710006080
82456106000
(***********) 
32490023010
37001200720
32490253510
32490253520
80720105028
32470368010
) (
BOLT WASHER,SPRING PIN ASSY SCREW
BOLT NUT
SCREW,SET NIPPLE,GREASE HEAD,AUGER (400.R6) PIN
SPRING GUIDE GRIP PIN,SPRING
SCREW ASSY
) (
1
1
1
1
1
2
2
1
1
1
1
1
1
1
1
) (
18
M18X140 M18 M6X8
1/4-28UNF
5X28
)

[image: ] (
DT-600-2-00001 UPPER PP2010027-02 AUGER (450)
) (
12
) (
13
) (
3
) (
6
) (
31
) (
14
) (
32
) (
35
) (
100
) (
101
) (
33
) (
34
) (
7
) (
42
) (
61
) (
52
50
) (
51
) (
11
) (
41
) (
45
) (
46
) (
43
) (
49
) (
10
) (
44
) (
48
)

 (
DT-600-2-00001 UPPER
) (
000078
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
10
11
41
42
43
44
45
46
48
49
50
51
52
61
101
) (
90101918140
90201401800
32470720010
32470720100
32470720300
32470720400
90101512150
90201401200
90101510050
90203401000
32470720700
32470720600
32470720500
32470720200
32490028031
) (
BOLT NUT SUPPORT
HOLDER (WITH BOLT&NUT) ADAPTER
BIT,PILOT (PENGO.FH205) BOLT
NUT BOLT NUT
TOOTH (PENGO.1650) TOOTH (PENGO.1652) CUSHION
BOLT ASSY SCREW ASSY
) (
1
2
1
1
1
1
1
2
1
2
2
1
3
2
1
) (
M18X140 M18
M12X150 M12 M10X50 M10
) (
275434
275434
275094
275094
275697
)

[image: ] (
DT-600-2-00001 UPPER PP2010030-00 AUGER (300)
) (
4
) (
5
) (
53
) (
51
) (
52
) (
61
) (
62
) (
64
66
) (
100
) (
63
) (
65
) (
2
) (
41
) (
32
) (
22
) (
30
) (
31
) (
7
) (
26
) (
21
) (
23
) (
25
) (
6
) (
29
) (
24
) (
28
)

 (
DT-600-2-00001 UPPER
) (
000079
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
2
4
5
6
7
21
22
23
24
25
26
28
29
30
31
32
41
51
52
53
61
62
63
64
65
66
100
) (
32470350021
37001504060
90302041801
90171118140
90201401800
32470342000
32470342100
32470720300
32470720400
90101512150
90201401200
90101510050
90203401000
32470720700
32470720600
32470720500
32470720200
32490026000
82455106000
90710006080
32490026100
37001200720
32490253510
80720106045
32490251200
80720105028
32470358030
) (
SCREW BOLT
WASHER,SPRING BOLT
NUT SUPPORT HOLDER ADAPTER
BIT,PILOT (PENGO.FH205) BOLT
NUT BOLT NUT
TOOTH 
(PENGO.1650) 
TOOTH 
(PENGO.1652) 
CUSHION
BOLT 
ASSY 
PIN
 
ASSY
NIPPLE,GREASE SCREW,SET
PIN SPRING GUIDE
PIN,SPRING GRIP PIN,SPRING SCREW ASSY
) (
1
1
1
1
2
1
1
1
1
1
2
1
2
1
1
2
1
1
1
2
1
1
1
1
1
1
1
) (
18
M18X140 M18
M12X150 M12 M10X50 M10
A-M6F FE M6X8
5X28
)

[image: ] (
DT-600-2-00001 UPPER PP2010031-00 AUGER (450)
) (
4
) (
5
) (
51
) (
53
) (
52
) (
61
) (
64
66
) (
62
) (
100
) (
63
) (
65
) (
2
) (
41
) (
22
) (
32
30
) (
31
) (
7
) (
21
) (
25
) (
26
) (
23
) (
29
) (
6
) (
28
) (
24
)

 (
DT-600-2-00001 UPPER
) (
000080
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
2
4
5
6
7
21
22
23
24
25
26
28
29
30
31
32
41
51
52
53
61
62
63
64
65
66
100
) (
32490022002
37001504060
90302041801
90171118140
90201401800
32470720010
32470720100
32470720300
32470720400
90101512150
90201401200
90101510050
90203401000
32470720700
32470720600
32470720500
32470720200
32490026000
82455106000
90710006080
32490026100
37001200720
32490253510
80720106045
32490251200
80720105028
32490708020
) (
SCREW BOLT
WASHER,SPRING BOLT
NUT SUPPORT
HOLDER (WITH BOLT&NUT) ADAPTER
BIT,PILOT (PENGO.FH205) BOLT
NUT BOLT NUT
TOOTH 
(PENGO.1650) 
TOOTH 
(PENGO.1652) 
CUSHION
BOLT 
ASSY 
PIN
 
ASSY
NIPPLE,GREASE SCREW,SET
PIN SPRING GUIDE
PIN,SPRING GRIP PIN,SPRING SCREW ASSY
) (
1
1
1
1
2
1
1
1
1
1
2
1
2
2
1
3
2
1
1
2
1
1
1
1
1
1
1
) (
18
M18X140 M18
M12X150 M12 M10X50 M10
A-M6F FE M6X8
5X28
) (
275434
275434
275094
275094
)

[image: ] (
DT-600-2-00001 UPPER
PP2020000-00 DRILL,AUGER (OPTION)
) (
1
2
9
) (
45 
) (
7
) (
8
) (
3
) (
6
)

 (
DT-600-2-00001 UPPER
) (
000081
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
) (
90171110020
37000517380
32470090040
37001502750
90201401800
32470090030
32470090020
32470090010
90302041001
) (
BOLT PLATE BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
1
1
1
1
2
1
3
1
1
) (
M10X20 T=2.3 TO 3.2
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020001-00 DRILL,AUGER (OPTION)
) (
4
5
) (
1
2
9
) (
8
) (
3
) (
7
) (
6
)

 (
DT-600-2-00001 UPPER
) (
000082
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
) (
90171110020
37000517380
32470090040
37001502750
90201401800
32470090030
32470090020
32470100010
90302041001
) (
BOLT PLATE BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
1
1
1
1
2
1
5
1
1
) (
M10X20 T=2.3 TO 3.2
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020005-02 DRILL,AUGER (OPTION.450 R6)
) (
1
) (
9
) (
8
) (
4
) (
3
) (
7
) (
7
) (
7
) (
7
) (
6
) (
5
) (
5
) (
9
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000083
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32470560030
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
6
1
1
2
1
5
1
6
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020006-01 DRILL,AUGER (OPTION.450 R4)
) (
1
) (
9
) (
8
) (
4
) (
3
) (
7
) (
7
) (
6
) (
5
) (
5
) (
9
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000084
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32470570010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
4
1
1
2
1
3
1
4
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020007-01 DRILL,AUGER (OPTION.200 R2)
) (
1
) (
8
) (
9
) (
4
) (
3
) (
5
) (
7
) (
5
) (
9
) (
1
) (
6
)

 (
DT-600-2-00001 UPPER
) (
000085
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32470580010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
2
1
1
2
1
1
1
2
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020008-02 DRILL,AUGER (OPTION.450 R7)
) (
6
) (
7
) (
1
) (
2
) (
2
) (
2
) (
5
) (
5
) (
2
) (
3
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000086
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
) (
32470660010
32470560040
32470660020
90171118160
90201401800
90171110018
90302041001
) (
SUPPORT BIT,CUTTER 
BIT,CENTER 
BOLT
NUT BOLT
WASHER,SPRING
) (
1
7
1
1
2
7
7
) (
M18X160 M18 M10X18 10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020008-02 DRILL,AUGER (OPTION.450 R7)
) (
6
) (
7
) (
1
) (
2
) (
2
) (
2
) (
5
) (
5
) (
2
) (
3
) (
4
)

 (
DT-600-2-00001 UPPER
) (
000087
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
) (
32470661000
32470560040
32471170010
90101918140
90201401800
90171110018
90302041001
) (
SUPPORT BIT,CUTTER 
BIT,CENTER 
BOLT
NUT BOLT
WASHER,SPRING
) (
1
7
1
1
2
7
7
) (
M18X140 M18 M10X18 10
)

[image: ] (
DT-600-2-00001 UPPER
PP2020009-00 DRILL,AUGER (450 S)
) (
20
) (
5
) (
5
) (
5
)

 (
DT-600-2-00001 UPPER
) (
000088
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
5
20
) (
32470590000
32470590000
32490020100
32490020100
) (
BIT,CUTTER BIT,CUTTER DRILL,AUGER (450
 
S)
DRILL,AUGER (450
 
S)
) (
3
3
1
1
)

[image: ] (
DT-600-2-00001 UPPER
PP2020011-00 DRILL,AUGER (OPTION)
) (
12 
9
) (
4
 
5
) (
6
) (
8
) (
7
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000089
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
) (
90171110020
37000517380
32470090040
37001502750
90201401800
32470090030
32470090020
32470490010
90302041001
) (
BOLT PLATE BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
1
1
1
1
2
1
1
1
1
) (
M10X20 T=2.3 TO 3.2
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2030000-01 DRIVING UNIT,AUGER
) (
100
) (
29
30
9 
7 
4 
5
15
16
14
13176
2318
272132
24
25
) (
3122
) (
11
10 
3 8 
2
2240112203331
19 
2836
34
26
35
38
37
39
) (
120
) (
100
) (
110
)

[image: ] (
DT-600-2-00001 UPPER
PP2030000-01 DRIVING UNIT,AUGER
) (
110
) (
55
83
85
84 
65
 
62
7574
) (
69444743
42
56
4529
49
) (
64
) (
5154
41
73
72
60
61
58
59
63
) (
6848
70
46
7166
50
52
) (
53
)

 (
DT-600-2-00001 UPPER
) (
000090
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
51
52
53
54
55
56
58
59
60
61
62
63
64
65
) (
36340055031
36340136010
36340055040
36340136020
91001214000
36340055050
36340055060
90302041201
36340055070
36340136030
36340055080
36340136040
36660005020
36340055431
36340136050
36340055090
36340055100
36340055110
36340055120
36340055130
36340055150
36340055160
36340175080
36340055171
36340055180
36340055191
36340055200
90101512075
36340055210
36340055221
90302041401
90101514045
36340055230
90302040601
90101506020
36340055240
91001210000
36340055250
36340055260
90201201400
91001101400
36340055271
36340055280
90101508040
36340055290
36340055300
36340055310
80601110300
36340055320
36340055330
36340055340
36340055350
36340055360
90131506020
13115101180
13115101050
13115101150
13115195050
13115101060
36340055370
91001212000
90302041001
90191010035
13615101190
80720106014
36340055380
36340055390
80316030060
13615101290
) (
HOUSING (GEAR) HOUSING (GEAR) SHAFT (R) SHAFT (R)
O-RING BEARING GEAR
 
(R2)
WASHER,SPRING NUT
NUT (AN16) SCREW,SET WASHER SEAL,OIL
COVER (OIL SEAL) COVER (OIL SEAL) PLUG
SPIDER GEAR (P) PIN,KING
BEARING,THRUST BEARING,NEEDLE 
SCREW,SET SCREW,SET GEAR (R1)
PIN COVER,END PLUG
BOLT GEAR (S1) SUPPORT
WASHER,SPRING BOLT
PIN WASHER,SPRING BOLT
PIN
O-RING O-RING
BOLT,STUD NUT
O-RING WASHER WASHER,TOOTH BOLT 
RING,RETAINING 
SHAFT
BEARING RING,RITAINING FLANGE
PLATE (CAM) SEAL,OIL
O-RING
COVER (OIL SEAL) BOLT,HEXAGON SOCKET PLATE,THRUST RETAINER
BEARING PLATE,THRUST HOLDER,PLUNGER BARREL,CYLINDER O-RING WASHER,SPRING BOLT
PLATE (VALVE) PIN,SPRING BEARING
COVER (BOTTOM) PLUG RING,RETAINING
) (
1
1
1
1
1
2
1
6
1
1
1
1
1
1
1
2
1
3
3
6
12
3
3
1
4
1
1
6
1
1
8
4
4
6
4
4
1
2
4
4
4
1
1
1
3
1
1
2
1
1
1
1
1
2
1
1
1
1
1
1
2
16
16
1
1
1
1
1
1
) (
1A G140
12
M8X10
PT1/4
M8X12 M8X16
13X30
PT1/2 M12X75
14
M14X45 14X40
6
M6X20 13X60
1A G100
M14 1A
 
P14
M8X40
S30
M6X20
1A G120
10
M10X35 6X14
PT3/8
) (
275099
275099
275099
275099
275099
275099
) (
275098
275098
275098
275098
275098
275098
)

 (
DT-600-2-00001 UPPER
) (
000090
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
66
68
69
70
71
72
73
83
84
85
100
110
120
) (
80601110500
36340055400
36340055410
80602110600
80720110020
36340055420
80730060014
13115101070
80602110450
13615101100
36340055011
36340136000
36340055020
36340050000
) (
RING,RITAINING SEAL,OIL
KEY RING,RITAINING PIN,SPRING
PLATE (CYLINDER BARREL) PIN
SPRING (CENTER) RING,RITAINING SEAT,SPRING REDUCER ASSY REDUCER ASSY MOTOR ASSY DRIVING UNIT,AUGER
) (
1
1
1
1
1
1
2
1
1
1
1
1
1
1
) (
S50
R60 10X20
6X14 R45
) (
275099
) (
275098
)

[image: ] (
DT-600-2-00001 UPPER
PP2030002-02 DRIVING UNIT,AUGER
) (
100
) (
2
) (
1
) (
25
24
28
27
25
24
23
22
) (
26
) (
48
) (
35
34
33
) (
18
) (
49
) (
45
) (
1
) (
21
) (
44
) (
17
) (
43
) (
20
) (
42
45
41
32
) (
18
17
15
16
15
14
13
12
) (
19
) (
31
) (
40
39
38
37
36
) (
11
) (
2
)

[image: ] (
DT-600-2-00001 UPPER
PP2030002-02 DRIVING UNIT,AUGER
) (
2
) (
52
) (
58
) (
53
) (
59
) (
75
) (
61
) (
70
) (
72
) (
60
) (
71
) (
69
) (
51
) (
65
) (
62
) (
57
) (
63
)

 (
DT-600-2-00001 UPPER
) (
000091
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
48
49
51
52
53
57
58
59
60
61
62
63
65
69
70
71
72
75
100
) (
36340200000
36661930000
90131510025
36340205010
36340205020
36340205030
36340205040
36340205050
36340205060
80316030080
90131512030
36340205080
36340205090
36340205100
36340205110
36340205120
80601110400
36340205130
36340205140
36340205150
80730100026
36340205160
36340205170
36340205180
36340205190
80601110340
90131508020
36340205200
36340205210
36340205220
36340205230
36340205240
36340205250
36340205260
90101514040
90131514040
36340205280
36661315010
36660825010
36660825020
36661315020
36660825030
36660825040
36661315030
91002801400
91001205500
91001211500
36661315040
36661315050
36661315060
90131712040
90302041201
36661315070
36340260000
) (
REDUCER ASSY MOTOR,HYDRAULIC BOLT,HEXAGON SOCKET CARRIER
O-RING SEAL,OIL NUT,LOCK WASHER
 
(LOCK)
BEARING,ROLLER PLUG
BOLT,HEXAGON SOCKET HOUSING
CARRIER ASSY (N2) BEARING,NEEDLE GEAR,PLANETARY RETAINER (THRUST) RING,RITAINING CARRIER ASSY (N1) BEARING,NEEDLE GEAR,PLANETARY PIN
GEAR,RING RETAINER (THRUST) GEAR,SUN (N2) RETAINER (THRUST) RING,RITAINING
BOLT,HEXAGON SOCKET RETAINER
SHIM SET GEAR,SUN (N1) PIN (KNOCK) PLATE (RETAINER) O-RING
O-RING BOLT
BOLT,HEXAGON SOCKET SUPPORT
CASE (OIL 
SEAL) 
GUIDE,SPRING GUIDE,SPRING PLATE
SPRING 
RING,RETAINING RING,RETAINING 
O-RING
O-RING O-RING
SEAL,CAP SEAL,OIL PLUG
BOLT,HEXAGON SOCKET WASHER,SPRING
KEY
DRIVING UNIT,AUGER
) (
1
1
3
1
1
1
2
1
2
2
12
1
1
3
3
6
6
1
3
3
2
1
1
1
1
1
1
1
1
1
4
1
1
1
8
8
1
1
1
1
1
1
1
1
1
1
1
1
1
1
4
4
1
1
) (
M10X25
PT1/2 M12X30
S40
10X26
S34 M8X20
M14X40 M14X40
1B
 
P14
1A
 
G55
1A G115
M12X40 12
)

[image: ] (
DT-600-2-00001 UPPER PP2050002-01 MOUNT,AUGER
) (
1
) (
4
) (
14
) (
13
12
) (
30
) (
2
) (
29
) (
102
) (
22
) (
15
) (
132
) (
132
) (
103
) (
28
) (
16
) (
101
) (
48
) (
104
)

[image: ] (
DT-600-2-00001 UPPER PP2050002-01 MOUNT,AUGER
) (
48
) (
149
) (
144
) (
143
) (
141
162
) (
42
) (
48
) (
149
) (
164
) (
162
165
166
) (
146
) (
74
) (
81
) (
29
) (
145
) (
163
) (
147
45
) (
142
42
) (
77
78
73
) (
27
) (
24
) (
147
) (
43
) (
38
) (
74
) (
25
) (
70
 
72
) (
26
) (
40
) (
71
) (
70
) (
76
) (
39
) (
75
61
) (
41
) (
76
) (
36
) (
21
) (
35
) (
34
) (
73
) (
37
) (
31
) (
79 
33
) (
79
) (
77
) (
63
31
) (
48
) (
34
 
33
) (
22
) (
48
77
) (
91
) (
91
) (
68
) (
32
) (
80
) (
67
) (
35
) (
67
) (
45
 
23
) (
65
) (
68
) (
82
) (
124
) (
44
) (
44
) (
65
) (
46
) (
62
) (
45
) (
46
69
) (
69
) (
47
) (
46
) (
48
) (
49
)

 (
DT-600-2-00001 UPPER
) (
000092
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No
 
(En
275124
275124
275124
275017
275017
275017
275017
275017
275103
275017
275103
) (
1
2
4
12
13
14
15
16
21
22
23
24
25
26
27
28
29
30
31
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
61
62
63
65
70
71
72
73
74
75
76
77
79
80
81
82
91
101
102
103
104
124
) (
(***********) (***********) (***********) 
37000524100
90236202400
80136350045
37000126040
37000527800
32490110010
32490110020
82458202000
32490110030
32490110040
32490110050
32490110060
32490110070
53620233000
53620233000
37000504620
37000128360
37000524100
90236202401
80136350045
32490110080
82456201000
32490110090
90131516075
90133916075
90302041601
90303501601
80747130090
80737160090
32490110130
32490110110
90101508020
90201200800
90201200800
19114411000
90101508040
90302040801
90302040801
90302040801
32490110120
32490112000
32490119510
37000126120
37000524640
37001400150
37001400150
32490112020
32490112030
32490112040
32490112400
32490112050
37000126050
80136332020
90171108016
90171108016
80601110220
32490112410
32490262030
32490112420
32490262000
37000401810
32490112100
32490112110
37000119920
90101208012
80804022015
) (
PIPING,AUGER AUGER MOUNT,AUGER PLATE NUT,CASTLE PIN,SPLIT
PIN BAR
SUPPORT ASSY SUPPORT NIPPLE,GREASE COVER SUPPORT SUPPORT SUPPORT STOPPER ASSY SPRING
SPRING PLATE PIN PLATE
NUT,CASTLE PIN,SPLIT STOPPER NIPPLE,GREASE SUPPORT
BOLT,HEXAGON SOCKET <M16X75. BOLT,HEXAGON SOCKET WASHER,SPRING
WASHER,PLAIN PIN
PIN CAM
SUPPORT BOLT NUT
NUT SPRING BOLT
WASHER,SPRING WASHER,SPRING WASHER,SPRING STOPPER SUPPORT STOPPER ASSY PIN
PLATE SPRING SPRING STOPPER STOPPER COVER COVER SUPPORT PIN PIN,SPLIT BOLT BOLT
RING,RITAINING SUPPORT SUPPORT SUPPORT COVER BEARING,PLAIN STOPPER SUPPORT
PIN BOLT
BEARING,PLAIN
) (
1
1
1
1
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
6
6
6
6
2
2
1
1
2
2
1
2
2
3
4
9
1
1
1
1
2
2
1
1
1
1
1
1
1
2
4
6
2
1
1
1
1
4
1
1
1
1
1
) (
T=6 M24 5X45
B-TYPE PT1/8
T=6 M24 5X45
A-TYPE PT1/8
M16X75 16
16
13X90
16X90
M8X20 M8
M8
M8X40 8
8
8
3.2X20 M8X16 M8X16 S22
M8X12
) (
275018
275125
275125
275125
275018
275018
275018
275018
275018
275018
275104
275018
275104
)

 (
DT-600-2-00001 UPPER
) (
000092
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No
 
(En
275031
) (
132
141
142
143
144
145
146
147
149
162
163
164
165
166
) (
80804020010
32490112300
37000532930
32490112310
32490112320
32490112330
37000502190
90101208030
80182308035
90101208014
37000401050
32490113000
32490113010
80720104028
32490113020
) (
BEARING,PLAIN STOPPER ASSY PLATE
COVER SUPPORT SUPPORT PLATE BOLT
SCREW,MACHINE BOLT BEARING,PLAIN SHAFT
SUPPORT PIN,SPRING LEVER
) (
2
1
1
1
1
1
2
1
1
3
2
1
1
1
1
) (
M8X30 M8X35 M8X14
4X28
) (
275018
275018
275018
275018
275018
275018
275018
275032
275018
275018
275018
275018
275018
275018
)

[image: ] (
DT-600-2-00001 UPPER PP2050012-06 MOUNT,AUGER
) (
21
) (
36 84
83
) (
82
) (
23
22
) (
8
) (
96
) (
21
) (
34
) (
96
) (
81
) (
4
17
) (
16
) (
12
) (
7
) (
6
) (
5
) (
6
) (
11
) (
19 20
) (
15
) (
13
) (
14
) (
2
) (
63
) (
61
) (
61
) (
3
) (
3
)

[image: ] (
DT-600-2-00001 UPPER PP2050012-06 MOUNT,AUGER
) (
1
) (
101
) (
135
137
) (
39
) (
39
) (
56
) (
134
135
) (
120
) (
40
) (
111
) (
31
) (
44
) (
43
) (
43
) (
36
52
) (
44
36 
 
52
) (
41
42
) (
41
42
) (
34
) (
34
) (
9
) (
9
) (
51
) (
51
) (
10
) (
10
) (
33
) (
33
) (
35 36
45
49
) (
35 36
45
49
) (
46 47
) (
46 47
) (
50
) (
50
) (
18
) (
18
) (
36 53
) (
35
) (
36
) (
38
) (
38
) (
36
) (
53
) (
34
) (
34
) (
10
) (
10
) (
9
) (
9
) (
73
) (
73
) (
37
) (
37
) (
32
) (
32
) (
18
) (
18
)

 (
DT-600-2-00001 UPPER
) (
000093
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
49
50
51
52
53
56
61
63
73
81
82
83
84
96
101
111
120
134
135
137
) (
32490300010
32490300020
82459103000
32490300030
32490300040
32490300050
32490300060
32490530010
32490530020
90101508020
90201200800
37000128360
80737160090
37000524100
90236202401
80136350045
90133916075
90172316075
90303501601
19114411000
90101508055
90302040801
32490531000
53620233000
37000504620
32490302000
32490302010
32490302020
82455106000
82455106000
82455106000
90101208016
90302040801
90302040801
90302040801
90781212400
90266201200
32490302040
37001201110
80747100056
32490302050
82459103000
32490302100
32490302070
90102506025
90203200600
37001201020
32490302080
90203200800
90180208016
90131508014
32472870202
37000401810
90303502701
80804025020
32490530200
32490530100
37000119920
90101208012
80804020010
32490530031
32490532000
37001202190
90101210020
90302041001
90180210020
) (
SUPPORT ASSY ARM NIPPLE,GREASE SUPPORT
PIN SUPPORT PIN STOPPER STOPPER BOLT NUT
PIN PIN PLATE
NUT,CASTLE PIN,SPLIT
BOLT,HEXAGON SOCKET BOLT,HEXAGON SOCKET WASHER,PLAIN
SPRING BOLT
WASHER,SPRING STOPPER ASSY SPRING
PLATE SUPPORT STOPPER PIN
NIPPLE,GREASE NIPPLE,GREASE NIPPLE,GREASE BOLT WASHER,SPRING WASHER,SPRING WASHER,SPRING SCREW,SET
NUT PIN SPRING PIN (B)
SPACER 
NIPPLE,GREASE 
COVER
HOLDER BOLT NUT SPRING SHAFT NUT
BOLT,BUTTON BOLT,HEXAGON SOCKET SUPPORT BEARING,PLAIN WASHER,PLAIN <27) BEARING,PLAIN STOPPER
SUPPORT PIN
BOLT BEARING,PLAIN SUPPORT ASSY SUPPORT ASSY SPRING
BOLT WASHER,SPRING BOLT,BUTTON
) (
1
1
2
1
1
2
1
1
1
2
2
1
2
1
1
1
6
6
6
2
1
1
1
1
1
1
1
1
2
1
2
1
5
1
5
1
1
1
1
1
1
1
1
1
1
1
2
1
2
2
2
1
4
1
1
1
1
1
1
2
1
1
1
2
4
2
) (
C-PT1/8
M8X20 M8
16X90 T=6 M24 5X45 M16X75 M16X75 16
M8X55 8
A-M6F FE A-M6F FE A-M6F FE M8X16
8
8
8
M12X40 M12
10X56 C-PT1/8
M6X24 M6
M8 M8X16 M8X14
M8X12
M10X20 10 M10X20
) (
275216
275470
275364
275364
275364
275364
275712
275712
275364
275712
275712
275712
275712
275712
275712
275376
275364
275364
275364
275364
275364
275712
275712
275712
275712
275712
275712
) (
275711
275215
275363
275375
275469
275711
275711
275711
275711
)

[image: ] (
DT-600-2-00001 UPPER PP2050013-00 MOUNT,AUGER
) (
1
) (
11 
10
) (
4
) (
14
) (
13
12
) (
6
) (
30
) (
2
) (
102
) (
29
) (
9
) (
22
) (
5
) (
8
7
) (
132
) (
132
) (
103
48
104
) (
28
) (
101
)

[image: ] (
DT-600-2-00001 UPPER PP2050013-00 MOUNT,AUGER
) (
48
) (
149
) (
144
) (
143
) (
141
162
) (
42
) (
48
) (
149
) (
164
) (
162
165
166
) (
146
) (
74
) (
81
) (
29
) (
145
) (
163
) (
147
45
) (
77
78
73
) (
142
42
) (
27
) (
24
) (
147
) (
43
) (
38
) (
74
) (
25
) (
70
 
72
) (
26
) (
71
) (
40
39
) (
70
) (
76
) (
75
61
) (
41
) (
76
) (
36
) (
21
73
) (
35
) (
34
) (
37
) (
31
) (
79 
33
) (
79
63
31
) (
77
) (
48
) (
33
) (
22
) (
77
) (
91
) (
34
) (
48
) (
91
) (
68
) (
32
) (
80
) (
67
) (
35
) (
67
) (
23
) (
65
) (
45
) (
68
) (
82
) (
124
) (
44
) (
44
) (
65
) (
46
) (
62
) (
45
46
) (
46
69
) (
47
) (
69
) (
48
) (
49
)

 (
DT-600-2-00001 UPPER
) (
000094
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
4
5
6
7
8
9
10
11
12
13
14
21
22
23
24
25
26
27
28
29
30
31
33
34
35
36
37
38
39
40
41
43
44
45
46
47
48
49
61
62
63
65
70
71
74
75
76
77
79
80
81
82
91
101
102
103
104
124
132
141
142
143
144
145
) (
(***********) (***********) (***********) 
37000126040
32490230010
90101210025
90302041001
90303071001
90131512040
90302041201
37000524100
90236202400
80136350045
32490110010
32490110020
82458202000
32490110030
32490110040
32490110050
32490110060
32490110070
53620233000
53620233000
37000504620
37000128360
37000524100
90236202401
80136350045
32490110080
82456201000
32490110090
90133916075
90303501601
80737160090
32490110110
90101508020
90201200800
90201200800
19114411000
90101508040
90302040801
90302040801
32490110120
32490112000
32490119510
37000126120
37000524640
37001400150
32490112020
32490112050
37000126050
80136332020
90171108016
80601110220
32490262030
32490112420
32490262000
37000401810
32490112100
32490112110
37000119920
90101208012
80804022015
80804020010
32490112300
37000532930
32490112310
32490112320
32490112330
) (
PIPING,AUGER AUGER MOUNT,AUGER PIN
COVER BOLT
WASHER,SPRING WASHER,PLAIN BOLT,HEXAGON SOCKET WASHER,SPRING
PLATE NUT,CASTLE PIN,SPLIT SUPPORT ASSY SUPPORT NIPPLE,GREASE COVER SUPPORT SUPPORT SUPPORT STOPPER ASSY SPRING
SPRING PLATE PIN PLATE
NUT,CASTLE PIN,SPLIT STOPPER NIPPLE,GREASE SUPPORT
BOLT,HEXAGON SOCKET WASHER,PLAIN
PIN SUPPORT BOLT NUT
NUT SPRING BOLT
WASHER,SPRING WASHER,SPRING STOPPER SUPPORT STOPPER ASSY PIN
PLATE SPRING STOPPER SUPPORT PIN PIN,SPLIT BOLT
RING,RITAINING SUPPORT SUPPORT COVER BEARING,PLAIN STOPPER SUPPORT
PIN BOLT
BEARING,PLAIN BEARING,PLAIN STOPPER ASSY PLATE
COVER SUPPORT SUPPORT
) (
1
1
1
1
1
1
1
1
2
2
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
6
6
2
1
2
2
1
2
2
3
9
1
1
1
1
2
1
1
1
1
2
6
2
1
1
1
4
1
1
1
1
1
2
1
1
1
1
1
) (
M10X25 10
10
M12X40 12
T=6 M24 5X45
B-TYPE PT1/8
T=6 M24 5X45
A-TYPE PT1/8 M16X75
16
16X90
M8X20 M8
M8
M8X40 8
8
3.2X20 M8X16 S22
M8X12
) (
275018
275125
275125
275125
275018
275018
275018
275018
275104
275018
275104
275018
275018
275018
275018
275018
)

 (
DT-600-2-00001 UPPER
) (
000094
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
146
147
149
162
163
164
165
166
) (
37000502190
80182308035
90101208014
37000401050
32490113000
32490113010
80720104028
32490113020
) (
PLATE SCREW,MACHINE BOLT BEARING,PLAIN SHAFT
SUPPORT PIN,SPRING LEVER
) (
2
1
3
2
1
1
1
1
) (
M8X35 M8X14
4X28
) (
275018
275032
275018
275018
275018
275018
275018
275018
)

[image: ] (
DT-600-2-00001 UPPER PP2050014-00 MOUNT,AUGER
) (
22
23
) (
24
23
) (
14
13
) (
21
) (
26
) (
20
) (
12
) (
25
) (
3
45
 
6
) (
19
15 
18
17
) (
4
3
6
5
) (
16
) (
14
) (
13
) (
10
) (
11
9
) (
7
) (
12
) (
2
) (
1
) (
42
) (
42
) (
8
)

 (
DT-600-2-00001 UPPER
) (
000095
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
42
) (
59240004001
32490130010
82100002006
90101206014
90201200600
90302040601
37001702800
32490130020
37000119940
90101208012
90302040801
37000109680
90303070601
80136316012
37000302260
90101216050
90201201600
90302041601
37001901130
32490130030
90201201200
90101212030
90303071201
32490130040
37000530940
32200232090
80804020010
) (
SPRING SUPPORT CLAMP BOLT NUT
WASHER,SPRING CABLE,CONTROL LEVER
PIN BOLT
WASHER,SPRING PIN WASHER,PLAIN PIN,SPLIT SPACER
BOLT NUT
WASHER,SPRING ROPE,WIRE SUPPORT
NUT BOLT
WASHER,PLAIN LEVER SUPPORT SUPPORT BEARING,PLAIN
) (
1
1
4
4
4
4
1
1
1
1
1
2
2
2
1
1
1
1
1
1
1
1
2
1
1
1
2
) (
WR10 M6X14 M6
6
L=2950
M8X12 8
6
1.6X12 L=15 M16X50 M16
16
M12 M12X30 12
) (
275200
)

[image: ] (
DT-600-2-00001 UPPER PP2050015-01 MOUNT,AUGER
) (
14
) (
13
) (
3
) (
12
) (
4
) (
10
) (
11
) (
2
) (
5
) (
1
) (
6
) (
9
8
7
)

 (
DT-600-2-00001 UPPER
) (
000096
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Rema
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
) (
(***********) (***********) (***********) (***********) 
37000126040
32490230010
90101210025
90302041001
90303071001
90131512040
90302041201
37000524100
90236202400
80136350045
) (
PIPING,AUGER AUGER MOUNT,AUGER MOUNT,AUGER PIN
COVER BOLT
WASHER,SPRING WASHER,PLAIN BOLT,HEXAGON SOCKET WASHER,SPRING
PLATE NUT,CASTLE PIN,SPLIT
) (
1
1
1
1
1
1
1
1
1
2
2
1
1
1
) (
M10X25 10
10
M12X40 12
T=6 M24 5X45
)

[image: ] (
DT-600-2-00001 UPPER PP2100002-09 PIPING,AUGER
) (
93
74
) (
101
) (
61
) (
112
111
113
) (
106
) (
58
) (
58
) (
57
) (
57
) (
32
) (
59
) (
60
) (
107
105
74
102
74
104
) (
59
) (
22
) (
33
34
) (
61
) (
44
) (
5
) (
8
) (
93
) (
33
34
35
53
42
41
) (
7
) (
31
) (
5
4
30
) (
6
) (
51
) (
51
) (
50
) (
73
74
) (
30
) (
31
) (
56
) (
48
) (
27
) (
72
71
77
75
74
76
) (
49
) (
62
) (
63
) (
43
) (
56
) (
3
) (
64
) (
24
) (
52
) (
25
) (
54
) (
26
) (
83
) (
74
) (
47
) (
81
82
) (
46
) (
3
) (
27
) (
36
) (
17
) (
37
) (
40
) (
2
) (
20
) (
1
) (
38
) (
2
) (
39
) (
22
) (
19
) (
21
) (
18
) (
23
) (
19
) (
43
) (
13
) (
1
) (
16
) (
14
) (
55
) (
15
) (
11
12
) (
12
) (
12
) (
11
) (
191
) (
10
) (
10
) (
9
) (
10
) (
10
) (
10
) (
12
) (
181
) (
9
) (
9
)

 (
DT-600-2-00001 UPPER
) (
000097
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remark
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
46
47
48
49
50
51
52
53
54
55
56
57
58
59
60
61
62
) (
37000906830
37000906810
32340190010
32340190020
80302010100
80303030100
81408000130
81408000130
80430450650
80430620600
80430451250
80430621200
37002417820
37002413360
37002417790
81408000290
81408000160
81408000290
80303010100
81408000290
80303030280
80305010200
36620710000
90101210060
90302041001
81408000290
81408000290
81408000290
81408000160
32340110060
80430410650
37002417770
37002426520
80303030160
37000912460
91002802400
81408000160
81408000160
81408000160
37000708100
37000908570
32340110040
37002419210
37002415070
37002403320
37002426530
91810132530
91810132530
32340190030
37002419200
37002419220
37002426540
80302010140
32340190040
37000900110
37000900130
37000910110
37002413410
37002419190
37002426550
37000705960
32340190050
37002420680
37002426560
32340194150
37000911550
90101210025
32340190060
81408000290
) (
JOINT JOINT
CLAMP ASSY JOINT FITTING
FITTING,ELBOW PIPE,STEEL PIPE,STEEL JOINT
JOINT (WITH O-RING) JOINT
JOINT HOSE HOSE HOSE PIPE,STEEL PIPE,STEEL PIPE,STEEL
FITTING,ELBOW PIPE,STEEL FITTING,ELBOW FITTING,TEE VALVE,CHECK BOLT WASHER,SPRING PIPE,STEEL PIPE,STEEL PIPE,STEEL PIPE,STEEL CLAMP ASSY JOINT
HOSE HOSE
FITTING,ELBOW JOINT
O-RING PIPE,STEEL PIPE,STEEL PIPE,STEEL CLAMP ASSY JOINT CLAMP ASSY HOSE
HOSE HOSE HOSE FASTENER FASTENER
CLAMP ASSY HOSE
HOSE HOSE FITTING JOINT JOINT JOINT JOINT HOSE HOSE HOSE
CLAMP ASSY GUARD HOSE
HOSE TUBE,SPIRAL JOINT
BOLT
CLAMP ASSY PIPE,STEEL
) (
2
2
1
1
3
1
1
1
1
1
2
2
1
1
2
2
2
2
1
1
2
2
1
2
3
1
4
4
4
2
2
2
2
1
2
2
2
2
2
1
1
2
1
1
1
1
1
2
1
1
1
1
1
1
1
2
1
2
1
1
1
3
2
2
2
2
1
1
4
) (
M M
M M M
M
M M M M
M M M
M
M
) (
L,3/4-22
KCT10-020N KLN10-020N 
10X1.8T
10X1.8T L,G3/8-G3/8
L=800 L=900 L=850 
22X2.5T
12X1.4T
22X2.5T KLA12-000N 22X2.5T KLN22 KTA220-000N
M10X60 10
22X2.5T
22X2.5T
22X2.5T
12X1.4T
L=710 L=710 
KLN12-030N
1B P24
12X1.4T
12X1.4T
12X1.4T
12X2
21X2 L=1320 L=1320 L=1400 L=1400
L=670 L=670 L=670
C717KCT12-020N
L=710 L=670 L=670 12
L=950 L=950
M10X25 22X2.5T
) (
275203
275203
275082
275041
275041
275041
275032
275041
275041
275041
275241
) (
275202
275212
275202
275212
275081
275212
275212
275240
275240
275240
275040
275040
275040
275031
275040
275040
275040
)

 (
DT-600-2-00001 UPPER
) (
000097
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remark
) (
63
64
71
72
73
74
75
76
77
81
82
83
93
101
102
104
105
106
107
111
112
113
181
191
) (
81408000290
81408000160
37000528330
37000600660
90101208012
90302040801
37000602560
90101208035
32340190070
32340112020
37000519310
90101508015
90201200800
90201200800
90101508075
90101208075
90201400800
90101508030
90101208030
37000602540
37000602230
32340192010
32340192100
82100002041
90101208016
91002801400
91002802400
) (
PIPE,STEEL PIPE,STEEL PLATE CLAMP BOLT
WASHER,SPRING SUPPORT
BOLT SPACER SUPPORT PLATE BOLT NUT
NUT BOLT BOLT NUT BOLT BOLT SUPPORT SUPPORT SUPPORT PLATE CLAMP BOLT
O-RING O-RING
) (
4
4
1
1
1
9
1
1
1
2
2
4
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2
) (
M M
) (
22X2.5T
12X1.4T
R=6 M8X12 8
M8X35 L=20
M8X15 M8
M8 M8X75 M8X75 M8 M8X30 M8X30
M8X16 1B
 
P14
1B
 
P24
) (
275241
275241
275352
275799
275799
275799
275203
275203
) (
275863
275863
275798
275798
275798
275212
275212
)

[image: ] (
DT-600-2-00001 UPPER PP2100009-00 PIPING,AUGER
) (
61
) (
62
) (
64
) (
65
66
) (
63
) (
65
) (
64
) (
66
) (
63
) (
2
) (
83
85
) (
21
) (
15
) (
84
) (
86
) (
5 
6
) (
18
19
) (
16
) (
87
) (
20
19
) (
17
) (
5
6
4
) (
18
) (
17
) (
7
) (
9
) (
8
) (
5
6
11
) (
41
) (
10
) (
1
) (
5
6
4
) (
21
) (
1
) (
61
) (
52
) (
62
) (
83
) (
21
 
2
) (
3
) (
15
) (
40
) (
30
) (
31
29
) (
16
) (
12
82
5 
6
) (
7
) (
5
) (
31
) (
6
13
) (
34
) (
37
) (
37
) (
42
) (
26
) (
5
) (
32
) (
68
) (
69
) (
6
) (
27
44
43
28
) (
36
35
) (
70
) (
71
72
73
) (
45
 
6
13
) (
39
) (
44
43
) (
33
) (
38
) (
67
) (
25
43
) (
28
)

 (
DT-600-2-00001 UPPER
) (
000098
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
15
16
17
18
19
20
21
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
61
62
63
64
65
66
67
68
69
70
71
72
73
82
83
84
85
86
87
98
99
) (
32490150010
32490150020
32490150030
32490090040
90101208012
90101208012
90302040801
90302040801
37000502190
32490150050
32490090060
90710006120
32490090070
37002419250
32490150060
32490150061
37000126090
80136325016
32490099510
80516006002
80602110320
80601110150
32490150090
37000530320
32490150100
32490150110
90101210020
32490150170
37001103150
80136332020
19114411000
37000527790
37000126060
90303071601
37000126100
32490090130
32490090190
32490099520
80804016015
90303071201
32490150150
32490150160
90302041001
90303071001
90101208010
32490150021
32490150091
32490099530
80516006004
80602110420
80601110200
32490099520
19114411000
90101208012
90302040801
37000126100
90303071601
80804016015
80804016015
80804016015
80804016015
37002419250
32490150031
32490152000
32490092020
32490091100
90710006080
80516006002
80602110320
) (
COVER COVER COVER SUPPORT BOLT BOLT
WASHER,SPRING WASHER,SPRING PLATE
COVER PLATE SCREW,SET SUPPORT 
HOSE,TRIPLE 
COVER COVER
PIN PIN,SPLIT
ROLLER ASSY BEARING,BALL RING,RITAINING RING,RITAINING COVER
PLATE JOINT SUPPORT BOLT SUPPORT ROLLER PIN,SPLIT SPRING PLATE PIN
WASHER,PLAIN PIN
SUPPORT SUPPORT STOPPER ASSY BEARING,PLAIN WASHER,PLAIN GUARD
GUARD WASHER,SPRING WASHER,PLAIN BOLT
COVER COVER ROLLER
 
ASSY
BEARING,BALL RING,RITAINING RING,RITAINING STOPPER ASSY SPRING
BOLT WASHER,SPRING PIN WASHER,PLAIN BEARING,PLAIN BEARING,PLAIN BEARING,PLAIN BEARING,PLAIN HOSE,TRIPLE COVER
COVER CUSHION PLATE SCREW,SET BEARING,BALL 
RING,RITAINING
) (
1
1
1
4
16
13
16
15
8
1
4
8
1
1
1
1
2
4
2
2
2
2
1
1
1
1
5
1
1
3
1
1
1
2
1
1
1
1
1
1
1
1
5
3
2
1
1
2
4
4
2
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
4
2
2
) (
M8X12 M8X12 8
8
M6X12 L=8730&8715&8695
2.5X16
R32 15
M10X20
3.2X20
16
12
10
10
M8X10
R42 S20
M8X12 8
16
L=8730&8715&8695
M6X8 R32
) (
275104
275104
275104
275032
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
275104
) (
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275103
275017
275103
275103
275103
275031
275103
275103
275103
275103
)

[image: ] (
DT-600-2-00001 UPPER PP2100010-05 PIPING,AUGER
) (
20
) (
21
) (
11
) (
1
) (
22
) (
25
23
) (
24
) (
19
) (
2
) (
62
) (
63 64
) (
24
47
) (
20
) (
65
) (
25
) (
21
) (
22
) (
18
) (
17
) (
16
) (
48
) (
5
) (
65
) (
64
) (
3
) (
63
) (
9
10
6
) (
62
) (
9
10
7
) (
61
) (
9
10
6
10
) (
9
) (
41
) (
8
) (
10
) (
11
) (
8
) (
9
) (
13
) (
41
) (
73
) (
73
) (
41
) (
14
) (
15
) (
12
) (
40
27
39
30
) (
28
27
) (
17
) (
50
) (
18
26
) (
41
) (
29
) (
49
) (
43
44
42
) (
32
) (
35
) (
45
46
) (
33
34
) (
29 49
) (
10
34
33
31
37
36
) (
4
) (
38
) (
30
) (
35
) (
10
) (
43
) (
42
) (
91
) (
37
) (
81
) (
45
46
)

 (
DT-600-2-00001 UPPER
) (
000099
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
4
5
6
7
8
9
10
11
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
30
31
32
33
34
35
36
37
38
39
40
41
42
43
44
45
46
47
48
49
50
61
62
63
64
65
73
81
91
) (
32490510010
32490610050
32490510100
32490610030
32490510020
32490400040
32490090040
32490090070
32490500020
90101208012
90302040801
37002442480
32490400060
32490400070
90303072001
80136350032
32490640030
37000543030
90101512022
90101512025
32490290030
90101210016
90302041001
90303071001
37000157210
90303071601
80136340030
32490510050
37002442490
37002442500
32490510060
32490510070
32490510080
32490510090
37000551590
90101508040
90101508014
80430620600
80430621200
91810130270
91810130240
82100001411
37000502190
37002006780
37002018560
90101206016
90181006015
90303070601
90302040601
90201200600
37000308320
37000560190
32490610010
90171112022
32490510120
32490099530
80516006004
80602110420
80601110200
80804020020
91002801400
91002802400
) (
JOINT JOINT
CASE ASSY (2ND) COVER
GUARD GUARD SUPPORT SUPPORT COVER BOLT
WASHER,SPRING HOSE,TRIPLE SUPPORT ROLLER WASHER,PLAIN PIN,SPLIT SUPPORT
PLATE BOLT BOLT COVER BOLT
WASHER,SPRING WASHER,PLAIN PIN WASHER,PLAIN PIN,SPLIT SUPPORT
HOSE HOSE SUPPORT SUPPORT SUPPORT SUPPORT PLATE BOLT BOLT
JOINT (WITH O-RING) JOINT
FASTENER FASTENER TUBE,SPIRAL PLATE PLATE,SLIDE PLATE,SLIDE BOLT
BOLT WASHER,PLAIN WASHER,SPRING NUT
SPACER PLATE PLATE BOLT CASE
ROLLER ASSY BEARING,BALL 
RING,RITAINING RING,RITAINING BEARING,PLAIN 
O-RING
O-RING
) (
1
1
1
1
1
1
4
1
1
13
17
1
1
1
1
1
1
3
6
4
1
3
3
3
1
5
2
1
2
1
2
2
1
1
2
4
4
1
2
1
1
1
5
1
1
2
2
2
2
2
1
2
4
2
1
2
2
2
2
2
1
2
) (
M
) (
M8X12 8 L=4710
20
5X32
M12X22 M12X25
M10X16 10
10
16
4X30
L=1210 L=1400
M8X40 M8X14 L,G3/8-G3/8
SE-08BK
M6X16 M6X15 6
6
M6
M12X22
R42 S20
1B
 
P14
1B
 
P24
) (
275218
275254
275651
275651
275254
275583
275254
) (
275217
275253
275650
275650
275650
)

[image: ] (
DT-600-2-00001 UPPER
PP2150008-02 SHAFT,AUGER (2M,OPTION)
) (
100
) (
3
) (
35
) (
33
 
34
) (
32
) (
31
) (
3
) (
25
) (
23 
24
) (
22
) (
21
) (
2
) (
2
) (
4
) (
1
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000100
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
21
22
23
24
25
31
32
33
34
35
100
) (
32470600010
32470600020
90710006080
32490020070
32490023000
82456106000
32490022030
37001200470
32490022060
32490022050
80720105018
32490023010
37001200720
32490253510
32490253520
80720105028
32470600000
) (
SHAFT SHAFT SCREW,SET PIN ASSY PIN ASSY
NIPPLE,GREASE 
PIN
SPRING GUIDE GRIP PIN,SPRING PIN
SPRING GUIDE GRIP PIN,SPRING
SHAFT,AUGER (2M,OPTION)
) (
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
) (
M6X8
1/4-28UNF
5X18
5X28
) (
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2150012-02 SHAFT,AUGER (1.7M,OPTION)
) (
2
) (
43
) (
35
) (
34
) (
33
) (
32
) (
42
) (
31
) (
44
) (
46
) (
41
) (
45
) (
47
) (
3
) (
2
) (
1
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000101
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pag
) (
1
2
3
31
32
33
34
35
41
42
43
44
) (
32470190010
32470190030
32470190040
32490022030
32490023010
37001200470
37001200720
32490022060
32490253510
32490022050
32490253520
80720105018
80720105028
32470192040
32470192050
90710006080
32490020070
32490023000
82456106000
) (
CLAMP ASSY SHAFT ASSY PLATE
PIN PIN
SPRING SPRING GUIDE GUIDE GRIP GRIP
PIN,SPRING PIN,SPRING SHAFT SHAFT SCREW,SET PIN ASSY PIN ASSY
NIPPLE,GREASE
) (
2
1
2
1
1
1
1
1
1
1
1
1
1
1
1
2
1
1
1
) (
5X18
5X28
M6X8
1/4-28UNF
) (
275566
275094
275094
275094
275094
275094
275094
275094
275094
) (
275093
275093
275093
275093
275093
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2170000-00 HEAD,AUGER (450.DW) (OPTION)
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000102
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
1
) (
32470650000
) (
HEAD,AUGER (450.DW) (OPTION)
) (
1
)

[image: ] (
DT-600-2-00001 UPPER
PP2170001-02 HEAD,AUGER (PENGO,450.PH)
) (
1
) (
5
) (
6
) (
6
) (
10
12
) (
2 31
) (
10 12
) (
11
) (
12
) (
3
) (
8
) (
9
) (
4
) (
9
)

 (
DT-600-2-00001 UPPER
) (
000103
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Re
) (
1
2
3
4
5
6
8
9
10
11
12
31
) (
32470720010
32470720100
32470720300
32470720400
90101512150
90201401200
90101510045
90101510050
90201401000
90203401000
32470730200
32470730100
32470720500
32470720200
) (
SUPPORT
HOLDER (WITH BOLT&NUT) ADAPTER
BIT,PILOT (PENGO.FH205) BOLT
NUT BOLT BOLT NUT NUT
TOOTH (PEBGO.1656) TOOTH (PENGO.1658) CUSHION
BOLT ASSY
) (
1
1
1
1
1
2
1
1
2
2
2
1
3
2
) (
M12X150 M12 M10X45 M10X50 M10
M10
) (
275094
275094
) (
275093
275093
)

[image: ] (
DT-600-2-00001 UPPER
PP2170002-01 HEAD,AUGER (450.D)
) (
4
) (
5
) (
3
) (
1
) (
17
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000104
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
17
) (
32470761000
32470760020
90101218110
90240201800
90302041801
32470760010
) (
HEAD,AUGER BIT,CENTER BOLT NUT,CAP
WASHER,SPRING BIT,CUTTER
) (
1
1
1
1
1
8
) (
18
)

[image: ] (
DT-600-2-00001 UPPER
PP2170003-01 HEAD,AUGER (450.F/OPTION)
) (
4
) (
5
) (
1
) (
3
) (
15
) (
2
)

 (
DT-600-2-00001 UPPER
) (
000105
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
2
3
4
5
15
) (
32470771000
32470660020
90101218110
90240201800
90302041801
32470770010
) (
HEAD,AUGER BIT,CENTER BOLT NUT,CAP
WASHER,SPRING BIT,CUTTER
) (
1
1
1
1
1
7
) (
18
)

[image: ] (
DT-600-2-00001 UPPER
PP2170004-02 HEAD,AUGER (550.R6/OPTION)
) (
1
) (
9
) (
8
) (
5
) (
5
) (
3
) (
7
) (
7
) (
7
) (
7
) (
4
) (
6
) (
9
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000106
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32471130010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
6
1
1
2
1
5
1
6
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2170005-02 HEAD,AUGER (R4/OPTION)
) (
1
) (
9
) (
8
) (
4
) (
3
) (
7
) (
7
) (
6
) (
5
) (
5
) (
9
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000107
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32471230010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
4
1
1
2
1
3
1
4
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2170006-01 HEAD,AUGER (400.R6)
) (
9
) (
7
) (
1
) (
7
) (
4
) (
6
) (
5
) (
5
) (
7
) (
8
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000108
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32471460010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
6
1
1
2
1
5
1
6
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2170008-01 HEAD,AUGER (300.R4)
) (
1
) (
9
) (
4
) (
8
) (
3
) (
7
) (
7
) (
6
) (
5
) (
5
) (
9
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000109
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
5
6
7
8
9
) (
90171110018
32470560040
37001502750
90201401800
32470560020
32470560010
32471340010
90302041001
) (
BOLT BIT,CUTTER BOLT
NUT BIT,CENTER BIT,CUTTER SUPPORT
WASHER,SPRING
) (
4
1
1
2
1
3
1
4
) (
M10X18
M18X132 M18
10
)

[image: ] (
DT-600-2-00001 UPPER
PP2180000-01 TOOTH (PENGO.PH/OPTION)
) (
1
) (
2
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000110
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
) (
32470730100
32470730200
32470720800
) (
TOOTH (PENGO.1658) TOOTH (PEBGO.1656) CUSHION
) (
1
2
1
)

[image: ] (
DT-600-2-00001 UPPER
PP2180001-01 TOOTH (PENGO,STD.P)/OPTION)
) (
1
) (
2
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000111
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
1
2
3
) (
32470720600
32470720700
32470720800
) (
TOOTH (PENGO.1652) TOOTH (PENGO.1650) CUSHION
) (
1
2
1
)

[image: ] (
DT-600-2-00001 UPPER PS5040008-00 SCREW ASSY
) (
100
) (
12
) (
13
) (
3
) (
6
) (
31
) (
14
) (
34
) (
32
) (
33
) (
36
) (
35
) (
16
)

 (
DT-600-2-00001 UPPER
) (
000112
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
3
6
12
13
14
16
31
32
33
34
35
36
100
) (
32490026000
90710006080
37001504060
90302041801
82456106000
32490022001
32490026100
37001200720
32490253510
80720106045
32490251200
80720105028
32490028031
) (
PIN ASSY SCREW,SET BOLT WASHER,SPRING NIPPLE,GREASE SCREW
PIN SPRING GUIDE
PIN,SPRING GRIP PIN,SPRING SCREW ASSY
) (
1
2
1
1
1
1
1
1
1
1
1
1
1
) (
M6X8 18
1/4-28UNF
5X28
)

[image: ] (
DT-600-2-00001 UPPER
PV5180003-00 VALVE ASSY,SELECTOR (MANUAL CONT.)
) (
100
)

 (
DT-600-2-00001 UPPER
) (
000113
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial
) (
100
) (
36638740000
) (
VALVE ASSY,SELECTOR (MANUAL CONT.)
) (
1
)

[image: ] (
DT-600-2-00001 UPPER PX1940020-00 MOUNT (MARK)
) (
1
) (
1
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000114
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
) (
32472070100
) (
SUPPORT
) (
3
)

[image: ] (
DT-600-2-00001 UPPER PX1940248-01 BOLT ASSY
) (
1
)

 (
DT-600-2-00001 UPPER
) (
000115
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pages
) (
1
) (
32470720200
32470720200
32470720200
) (
BOLT ASSY BOLT ASSY BOLT ASSY
) (
1
1
1
)

[image: ] (
DT-600-2-00001 UPPER PY1040002-00 SUPPORT,POLE
) (
1
) (
4
) (
3
)

 (
DT-600-2-00001 UPPER
) (
000116
) (
Pos No.
) (
Parts No
) (
Parts Name
) (
Qty
) (
Unit
) (
Technical Data
) (
Serial No (Start)
) (
Serial No (End)
) (
Remarks
) (
Pa
) (
1
3
4
) (
32470200010
90101514040
90302041401
) (
SUPPORT BOLT
WASHER,SPRING
) (
1
4
4
) (
M14X40 14
)
image6.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE E B LRESEMCBELTHO.
AND MAY DIFFER FROM THE ACTUAL APPEARANCE FRGERRWERBDFT.,

OF YOUR MACHINE




image96.png




image97.png




image98.png




image99.png




image100.png




image101.png




image102.png




image103.png




image104.png




image105.png
|= TO MOUNT, AUGER





image7.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE E B LRESEMCBELTHO.
AND MAY DIFFER FROM THE ACTUAL APPEARANCE FRGERRWERBDFT.,

OF YOUR MACHINE




image106.png




image107.png




image108.png




image109.png




image110.png




image111.png




image112.png




image113.png




image114.png




image115.png




image8.png
1 ERESZAICERHLTHO.

xR

NOTE: THE ABOVE FIGURE IS FOR REFERENCE

FRGERRWERBDFT.,

AND MAY DIFFER FROM THE ACTUAL APPEARANCE

OF YOUR MACHINE




image116.png




image117.png




image118.png




image119.png




image120.png




image121.png




image122.png




image123.png




image124.png




image9.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE xR LRESERACEEL TR,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE ARG LR REDET,

OF YOUR MACHINE




image10.png
AN 2
INDICATION PLATES

Br2H—%) KUBRLT AL,
SEE THE CORRESPONDING " ASSEMBLY NAME"™ LIST.




image11.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE E OB LHESERICERL TR,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE FRBL IR REOTT,

OF YOUIR MACHINE




image12.png




image13.png




image14.png




image15.png
3

VALVE
COUNTERBALANCE

x \'>

TO JOINT, ROTARY P

N
VALVE ManUal CONTROL





image16.png
ey} ®




image17.png




image18.png




image19.png




image20.png




image21.png
A PACKING SET KEY N{ 'KEY NOIS 18 .21.22 .23, 25 . 68)





image22.png
‘KEY NO.15 . 18.,21.22 .23, 25.66)

A:PACKING SET KEY NO




image23.png




image24.png




image25.png




image26.png




image27.png




image28.png




image29.png




image30.png




image31.png




image32.png




image33.png
B

N 1





image34.png
TOP BOOM RETRACTION

\ TOP BOOM EXTENSION





image35.png




image36.png
JOP BOOM RETRACTION
SR S





image37.png




image38.png




image39.png




image40.png




image41.png




image42.png




image43.png




image44.png
AASSEITRY

e

MVI0OKR, OYDRAULLIL AOWLN/





image45.png




image1.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE F OB LHESERCBELTED,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE TARB CIIRBERBD LT,

OF YOUR MACHINE




image46.png




image47.png




image48.png




image49.png




image50.png




image51.png




image52.png
rilia/=VVviu.s—uUv

Assembly Name ValLvE, UUUNLIERBRALANGE





image53.png




image54.png
L

Y-0-Y

i

s

i





image55.png




image2.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE I R LRISESRICEEL TR,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE ARG EEREEREDET,

OF YOUIR MACHINE




image56.png




image57.png




image58.png




image59.png




image60.png
B 4 Y/
— B





image61.png
| ) /-\ |

FRONT «—





image62.png




image63.png




image64.png




image65.png




image3.png
CIBEL THO.

= tHEBSA

pid

NOTE: THE ABOVE FIGURE IS FOR REFERENCE

CHIREEREOTT,

RS

2

AND MAY DIFFER FROM THE ACTUAL APPEARANCE

OF YOUIR MACHINE




image66.png




image67.png




image68.png
FOOK

VIEW A




image69.png
OﬁR

OR

FOR DOMESTIC USE // \, FOR OVERSEAS

= ==

17

ep— = S

-

|
J J

|
|

/
A 1E {E &)

$30 M fOY9I34N LL

370-022-08170

/

A = =

«RJORMSEIVRASRRONE L XBDT.
©ABA" EER” RERYTS PRALELSR,
BTREAYFOTTREEN T RED,

- N, STRMERTERLT RN,

M IE1FE) i

430 rOY9I34N LL

370-022-17330

/
HYDRAULIC 1L
IS0 VG46

/

A

CAUTION

sAfter ronlacing ofl or hrdvaulic rumy
do 1 raullo

u: us tr .
*Confirm oll volume whils the machine

net

Otha
oaus

ls_In traveling strle.

TADANO HYDRALLIC OIL LL

370-022-





image70.png
TN TN R
TN T TN Y
/ /; /// \ / ,v //

LN )





image71.png




image72.png




image73.png
\/Q_N\//

QQS





image74.png




image75.png




image4.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE I R TEESBSARICEELTHO,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE FRBCIERMERBOET,

OF YOUR MACHINE




image76.png




image77.png




image78.png




image79.png




image80.png




image81.png




image82.png




image83.png




image84.png




image85.png




image5.png
NOTE: THE ABOVE FIGURE IS FOR REFERENCE E OB LHESEAICHEL TR,
AND MAY DIFFER FROM THE ACTUAL APPEARANCE TARB LI ERBOET,

OF YOUR MACHINE.




image86.png




image87.png




image88.png




image89.png




image90.png




image91.png




image92.png




image93.png




image94.png




image95.png
|
i
e
[}

ILLUSTRATED BREAKDOWN NO




